IDE LWL
GRAIN DRYERS

VLU DL e

_ E_‘_a 2__
i __ [N m

E%,,_%

= .

T

——————— | | ==

// :
3 /,,
% N
N
RN ¢
/.. L
Ao\ \!
1\ |
W A\
\
=

Grain Dryer

o e ¢ s et s e

‘.._-I-lll'.i

©
=
=
S
=
c
O
e

=
G
(Uo)
[ o |
X
a.
e
=
G
(o}
I
X
o
£
3 @
QO a
o o
S K
P
a.
(]
2
(7))
X
o
()]
-
(7))
a.
e
a.
(]

= S ama) min

\ m@ n/___“_n___.“.,__.___._ 7 s T :5_ |
..l_.__._\uvvql..«rlr«u . T
S |G T N T VYN

Installa

\\\ |

=T T e e S| S S

____ﬁ___j *
T

T






DD EL_LJJ2OX INSTALLATION INSTRUCTIONS
Contisuons Flow GRAIN DRYERS 1

Dryer Installation & Before Startup

The dryer is designed for minimal field erection time, depending on dryer model and
associated sections. This may include assembly and installation of the garner bin.

Before Delivery

1)

2)

3)

4)

5)

6)

Site selection: The dryer is not to be operated inside a building or enclosure.
Sufficient area around the dryer must be maintained to allow adequate air flow to
supply the dryer and to allow exhausted air to escape freely to atmosphere. Do not
operate dryer in an area where combustible materials can be drawn into the fans.
Also consider the grain handling systems and the locations of storage bins and
existing conveyors in selecting the dryer site. Refer to back page of brochure for
general dimensions and specifications.

The supply and take away systems such as fill auger and unload augers should be of
sufficient capacity to handle maximum load and unload requirements of each dryer.
(Approximately two (2) times each dryer's rated capacity, based on five (5) point
moisture removal is recommended.)

Dryer is to be set permanently. Delux maintains recommended foundation drawings
for each dryer model that should be followed for new installations. If any doubt,
consult local certified engineer for your specific application.

Dryer must be level both lengthwise and crosswise at all times during the drying
process or damage to the dryer will result.

Consult your local electrical power company for proper transformer sizing. Consult
with your local electrician for installation of electrical service.

Consult your propane or natural gas service supplier for locating and sizing tank,
meters and regulators.

Electrical Hookup

1)

2)

All dryers should be equipped with a power disconnect switch ahead of dryer
control box to permit total power shut down before opening control box, as
required for inspection and service. The power disconnect switch should also be
located close to the dryer for quick shut down. Dryer service should be protected
by means that will suffice local or state electrical codes.

An adequate power supply, proper wire size and electrical grounding are important
factors for maximum performance and long dryer life. Electrical service must be of
adequate size to prevent low voltage damage to motors and control circuits. See
table 2.1 for full load amps per dryer model.

01/01/2020



DD EL_LJJ2OX INSTALLATION INSTRUCTIONS
Contisuons Flow GRAIN DRYERS 2

3) Dryers are wired for one of the following voltage options: 230V single (1) phase,
208V, 240V, 380V, 415V, 480V or 575V three (3) phase operation. When only 240V
single (1) phase power is available, a phase converter may be installed ahead of dryer
to obtain three (3) phase power to operate 240V or 480V three (3) phase dryers.

4) All motors that are wired at the factory are phased together. If one motor runs
backwards, they all will. Simply change the L1 & L3 wire leads around at the
distribution block for proper rotation. (Note: Control design requires wild leg to be
connected to terminal "L2" on 240V three (3) phase dryers).

5) The rotation of the fans should be clockwise when looking at the burner downward.

6) Check fan motor current, discharge and leveling motor current before and after the
dryer is filled with grain. Make certain the current draw on each motor is within the
acceptable range.

7) The rotation of the discharge auger or drag conveyor should move the grain towards
the exit for grain being discharged from the dryer.

8) The rotation of the leveling auger or conveyor should move in the direction that pulls
grain away from the point of filling the grain dryer.

9) Auxiliary starting equipment is supplied as standard equipment. Refer to drawing for
properly connecting and interlocking wet loading and dry unloading auxiliary starting
equipment located in the electrical control panel. Make certain that the motor
overload protection matches the motor being used.

10) Make sure dryer is properly grounded. A ground lug is provided near the main
distribution block

11) Have the power company or your local electrician check line voltage and amperage.
Make sure voltage drop is minimal.

12) Prior to running the dryer for the first time, make sure all field electrical connections
have been terminated.

LP Fuel Systems

1) Consult your local propane supplier for proper line sizing requirements and local
gas codes. Proper line and pressure requirements should be based off of maximum
btu/hr consumption per dryer model. See table 2.2.

2) Dryer must be started on vapor until internal vaporizer is warm, then switched to
liquid. Tank must have both vapor and liquid draw available to dryer.

01/01/2020



DD EL_LJJ2OX INSTALLATION INSTRUCTIONS
Contisuons Flow GRAIN DRYERS 3

3)

4)

5)

The dryer is designed to operate on liquid propane drawn from the supply tank.
However initial start-up requires vapor to be drawn from the tank to allow the dryer
to start and warm up. Once the temperature inside the dryer has risen, you may
switch over to liquid. Typically a “Y” is installed at the supply tank to feed either
liquid or vapor to the LP inlet manifold of the dryer. In other instances running
separate lines for both liquid and vapor may be appropriate.

Normal operating vapor pressure (on regulator) is 10-12 psi. Do not exceed 20 psi.

Before starting the dryer for the first time, make certain that all pipe unions and
fittings are properly tightened both inside and outside of the dryer.

In some cases burner orifices may need to be resized to accommodate varying drying
conditions.

E. NG Fuel Systems

1)

2)

3)

4)

5)

Consult your local gas supplier for proper line sizing requirements and local gas
codes. Proper line size and pressure requirements should be based on maximum
BTU/HR consumption per dryer model. See table 2.2.

All natural gas dryers require a pressure regulator near the base of the dryer to
minimize pressure fluctuations.

Supply pressure to dryer fuel system must not exceed 20 psi. Normal supply
pressure to operate properly is 8-12 psi

Before starting the dryer for the first time, make certain that all pipe unions and
fittings both inside and outside the dryer are properly tightened.

In some cases burner orifices may need to be resized to accommodate varying drying
conditions.

Field Assembly & Erection

1)

2)

3)

Unload dryer sections and inspect for damage during shipment. If the dryer has
multiple sections, unload so that each section sets on level ground. Block and evenly
distribute the weight of the sections at least every 5 feet for the length of the dryer.

Set the base of the dryer onto the concrete foundation pad. Measure the placement
precisely so that the fuel, electricity, load and unload points of the dryer meet where
they had been planned for prior. Install the optional leg kit to the bottom frame angle
of the dryer and secure. Then secure the leg kit to the foundation.

When needed, assemble the garner bin using drawing (900-009194). Assemble the
garner bin on a flat surface at ground level. Use the lifting eyelets to raise the

01/01/2020



DD EL_LJJ2OX INSTALLATION INSTRUCTIONS
Contisuons Flow GRAIN DRYERS 4

4)

5)

6)

7)

8)

9)

assembled garner bin to the top of the dryer (roof) and secure. Variations in dryer
models may result it your specific garner bin looking a bit different from the drawing,
but the overall assembly objective is the same.

Make the electrical connections for the high/low fill switch, low grain switch &
leveling motor. Check high/low fill switch for proper fill switch settings.

When needed, assemble the side walkways while the dryer section is on the ground.
Remove the bottom bolts from the walkway that secure it parallel to the dryer during
shipment. Lift the walkway up so that it is perpendicular to the dryer and install the
walkway support angles. Use drawing (900-008640) to install the handrail and
fittings.

When needed, assemble the garner walkway handrail & fittings while the roof
section is on the ground. Use drawing (400-008624) to install the handrail and
fittings.

Install the plenum walkway handrail and fittings on the base section. Use drawing
(400-008618) to install the handrail and fittings.

When needed, install the ladders to each dryer section. Base ladders (no cage) are
secured to the dryer before shipment. Sections above the base will need to have
ladders installed. With the dryer section on the ground, align the ladder upright to
determine which bolts on the endwall will need to be removed. Install the ladders in
opposite corners of each dryer section. Each ladder cage opening should correspond
with a walkway or platform. In some instances a ladder cage may interfere with a
side walkway support angle. Route the support angle through the ladder cage if this
occurs.

When needed, lift the burner can(s) into the plenum and secure them to the fan
drum(s) before stacking any other sections. Install and connect the burner manifold
pipe to each burner. Route the spark plug, flame rod & ground wire through the
grommets of the fan drum to the burner.

10) When needed, lift empty sections (above the base section) into place. Use tag lines at

both ends of the section to keep it aligned with the rest of the dryer. Lower and
secure the section into place using the hardware shown on drawing (900-005526).

11) Lift the roof (and garner bin) section into place. Use tag lines at both ends of the

section to keep it aligned with the rest of the dryer. Lower and secure the section
into place using the hardware shown on the illustration erection drawing (900-
005523).

01/01/2020



DD EL_LJJ2OX INSTALLATION INSTRUCTIONS
Contisuons Flow GRAIN DRYERS 5

12) When needed, install and connect the pipes between the fuel manifold and the
vaporizer.

13) Install the electrical conduit and saddles on the end(s) of the dryer. Route the wire
bundle from the top of the dryer through the conduit. Match and connect wire colors
or wire numbers in each junction box.

14) When needed, install the plenum door assembly using drawing (900-010876)

15) When needed, install the drag conveyor using drawing (900-008749 / 900-008750)

16) When needed, install the auger trough and auger extension.

17) When needed, install the Moisturelink sensor bypass chute to the discharge using
drawing (900-010161 / 900-010162)

18) Make sure all bolts and screws are in place and tight. Make sure metering rolls and
augers are free of any foreign material.

19) When needed, remove any section bracing that interferes with walking atop the heat
deck (marked in red).

20) Before filling the dryer with grain for the first time, check the dryer inside and outside

for missing nuts or bolts. Also, check to make sure the feedrolls are clear of any nuts
or bolts that may have been dropped in the field assembly process.

Moisturelink Discharge System

Finishing the installation of the discharge sensor by-pass chute is the only field installation
that is required from factory. Care must be taken so that components are not damaged
during the installation of other grain handling equipment set in place to carry grain away
from the dryer. The discharge sensor located in the by-pass chute is electrically sensitive.
Welding, plasma-cutting, or any type of arc-to-ground construction equipment used on the
discharge sensor by-pass chute or dryer will void the manufacturer’s warranty for the
sensor. It is recommended that the sensor be installed after all millwright work has been
done on the handling system. It is also recommended that the sensor be removed if any
subsequent welding, cutting, etc. is to be done near or around the dryer.

Depending on the dryer installation, there may be variations in the discharge length
or type but the by-pass chute assembly is similar for both.

e Install the auger extension trough & auger. This is the portion of the auger and
carrying trough that extends past the end of the dryer. If the dryer discharge is a drag
conveyor, install the drag conveyor first.

01/01/2020



D EL_LJOX INSTALLATION INSTRUCTIONS

Contirons Flow GRAIN DRYERS 6

e Use drawing 900-010162 for assembly & dimensioning for discharge auger
installations.

e Use drawing 900-010161 for assembly & dimensioning for discharge drag
installations.

Install the discharge sensor & cable as shown:

Step 1 Step 2
Remove sensor cover & compression plate Install sensor compression plate and
and install sensor as shown. tighten down with nylon lock nuts
provided.

Step 3 Step 4
Connect the moisture sensor cable (yellow) Reinstall the sensor cover plate.
to the sensor. Remove the rubber grommet
to get the right angle plug through the
hole.

N

Step 5 Step 6
Reinstall all hardware & make sure it is Connect the other end of the moisture
tightened before completing the sensor cable to the Sensor Calibration

installation. Button Junction Box.



D EL_LJOX INSTALLATION INSTRUCTIONS

Install the gearmotor cable as shown:

Step 1 Step 2
Connect the right angle end of the Connect the other end of the gearmotor
gearmotor sensor cable (gray) to the sensor cable to the Gearmotor / Discharge
gearnmotor. Overflow Junction Box.

01/01/2020



D EL_LDPOX INSTALLATION INSTRUCTIONS

Cosntiruows FLow GRAIN DRYERS 8
TABLE 2.1
FULL LOAD AMPS (DRYER ONLY) - MOTOR TAG DATA
MODEL FT | 230V | 208V | 230V | 400V | 460V | 575V
1P 3P 3P 3P 3P 3P
DP10 (15hp) 10 77.9 N/A N/A N/A N/A N/A
DP15 15 99.5 N/A N/A N/A N/A N/A
DP20 20 99.5 N/A N/A N/A N/A N/A
DP30 30 | 145.6 N/A N/A N/A N/A N/A
DP40 40 | 191.2 N/A N/A N/A N/A N/A
DPSL10 10 N/A 70.0 61.7 35.6 31.0 24.8
DPSL15 15 N/A 103.1 90.5 53.2 454 36.3
DPSL20 20 N/A 130.7 114.5 65.2 57.4 459
DPSL25 25 N/A 177.7 159.7 95.8 80.0 64.0
DPSL30 30 N/A 194.2 169.7 95.8 85.0 68.0
DPSL40 40 N/A 260.2 227.1 129.0 113.7 91.0
DPXSL20 20 N/A 171.7 157.3 93.2 77.4 61.9
DPXSL25 25 N/A 180.5 162.1 96.8 81.2 65.0
DPXSL30 30 N/A 258.5 232.1 138.8 116.2 93.0
DPXSL40 40 N/A 356.0 319.1 191.1 159.7 127.8
DPX4T20 20 N/A 177.7 159.7 95.8 80.0 64.0
DPX4T25 25 N/A 280.5 254.1 146.8 127.2 102.2
DPX4T30 30 N/A 264.2 237.1 143.0 118.7 95.0
DPX4T40 40 N/A 356.0 319.1 191.1 159.7 127.8
DPX8GT20 20 N/A 177.7 159.7 95.8 80.0 64.0
DPX8GT25 25 N/A 286.2 259.1 151.0 129.7 104.2
DPX8GT30 30 N/A 264.2 237.1 143.0 118.7 95.0
DPX8GT40 40 N/A 356.0 319.1 191.1 159.7 127.8
DPX12GT20 20 N/A 225.7 203.7 123.8 102.0 81.6
DPX12GT25 25 N/A 328.2 299.1 178.0 149.7 119.8
DPX12GT30 30 N/A 336.2 303.1 185.0 151.7 121.4
DPX12GT40 40 N/A 457.7 412.1 251.3 206.2 165.0
DPX16GT20 20 N/A 277.7 251.7 145.8 126.0 101.2
DPX16GT25 25 N/A 328.2 299.1 178.0 149.7 119.8
DPX16GT30 30 N/A 414.2 375.1 218.0 187.7 150.8
DPX16GT40 40 N/A 561.7 508.1 295.3 254.2 204.2

** FULL LOAD AMPS BASED ON MOTOR TAG DATA AVAILABLE AT DATE PUBLISHED.
** FULL LOAD AMPS DOES NOT INCLUDE ANY AUX. HANDLING EQUIPMENT.

01/01/2020



IDE L L9 OK

INSTALLATION INSTRUCTIONS

Cortirons FLow GRAIN DRYERS 9
TABLE 2.2
MINIMUM AND MAXIMUM BTU/HR - ALL
MINIMUM MAXIMUM MAX w/Reclaim
TEMP. | BTU/HR | TEMP.| BTU/HR | TEMP. | BTU/HR
TOTAL | RISE RISE RISE

MODEL CFM (F) | (MILLION) | (F) | (MILLION) | (F) | (MILLION)
DP10 14,985 50 0.8 160 2.6 130 2.1
DP15 20,154 50 1.1 160 35 130 2.8
DP20 20,154 50 1.1 160 35 130 2.8
DP30 30,231 50 1.6 160 52 130 4.2
DP40 40,308 50 22 160 7.0 130 5.7
DPSL10 17,808 50 1.0 160 3.1 130 2.5
DPSLI5 22,896 50 12 160 4.0 130 3.2
DPSL20 35,616 50 1.9 160 6.2 130 5.0
DPSL25 45,792 50 2.5 160 7.9 130 6.4
DPSL30 53,424 50 2.9 160 9.2 130 75
DPSL40 71,232 50 3.8 160 12.3 130 10.0
DPXSL20 45,792 50 25 160 7.9 130 6.4
DPXSL25 57,876 50 3.1 160 10.0 130 8.1
DPXSL30 68,688 50 3.7 160 11.9 130 9.6
DPXSL40 91,584 50 4.9 160 15.8 130 12.9
DPX4T20 57,876 50 3.1 160 10.0 130 8.1
DPX4T25 79,500 50 43 160 13.7 130 11.2
DPX4T30 86,814 50 4.7 160 15.0 130 122
DPX4T40 115,752 50 6.3 160 20.0 130 163
DPX8GT20 57,876 50 3.1 160 10.0 130 8.1
DPX8GT25 79,500 50 4.3 160 13.7 130 112
DPX8GT30 86,814 50 4.7 160 15.0 130 122
DPX8GT40 115,752 50 6.3 160 20.0 130 163
DPX12GT20 68,402 50 37 160 11.8 130 9.6
DPX12GT25 88,086 50 4.8 160 15.2 130 12.4
DPX12GT30 102,603 50 55 160 17.7 130 14.4
DPX12GT40 136,804 50 74 160 23.6 130 19.2
DPX16GT20 79,500 50 4.3 160 13.7 130 112
DPX16GT25 88,086 50 4.8 160 152 130 12.4
DPX16GT30 119,250 50 6.4 160 20.6 130 16.7
DPX16GT40 159,000 50 8.6 160 275 130 223

** OPERATING FUEL CONSUMPTION WILL FALL BETWEEN THE MINIMUM AND MAXIMUM VALUES, AND IS
DEPENDENT UPON AMBIENT CONDITIONS AND HEAT RECAPTURE FROM COOLING GRAIN.

01/01/2020







M19/NdO M19/NdO
- - V18 8 S8
L IATVA €8 YIINIO TOHLNOD HIAHA NI STYNINYIL 'S3X08 T0YLINOO 1vIId1037d IHL 40 3AISLNO
SVO "LYN . G W i3s3 7 XIEINS0 L= HNEX0 Q31V00T 34V g HLIM SININOJINOD S .
™
N 4O T Y3ALNIO FOIAYIS TVOIILOTTI NI STYNINYIL ‘31ON% x, o
(@]
~4401N9 3ANVdO¥d “ Y v O,_zo© o
ainon -4401Nn9 v# ¥INYNG - EFoOo pay
I HOdVA = . Naroud () G211 = <308 o
170S Z10S o = F HaNENg AN TYNIWYAL IHL | tim 1l NN A= S
¥ * _ §O SV JWVS 3HL 3¥V s3axo8q TaZ3 <
bell I A 4 v Sce NI3IML39 SYIGNNN JAHIM S0qm
= NYO/T13A @ Z A .
> V18 = o
2@ 18 " z |3
[T
% o z (LR 2. -
n S N LHMWNYO % o 4 2 a
o AV INVA azle OZ F a Ly
X > 2o 2]
3@ 61 i = . =
2 G T | O :
4 NYO NOB I_I z
(NOILINOI) wo azs = HOLOWOa ye (@) 2
-
€9 GH4dINX @© W.L @ w M e 86 - N m
©3 O 1HM/M1 ) u 52
€9 € @ ¢d e - x
A3aAMNTd x 1HWA3d cC - F > n .,
ve9 < vér n f 5 |5
—— @ 08 (ZS) 2 ~ e (aL¥ WHO 001) Z M
yosnas  FHIMNOLLINOI ‘ ._.I@mﬂm_o x 5 HOSNIS WALSAS @wm_v M mnn w
JUNLSION "OLNY i e
¥ anv4 1 m_m_/m_wmo @ = o (] w @ - 6VIgzar .8 (LS} =1CS 1Sl O O X @ z
- <t
v# d3aNHNg HaNYNg 5 M < W Sé6 f s - | o
TOYLNOD Vo oL¥ yngne w 3| 85—osl=—(14) (H——=={is * -l RE ¥
E\AE o) 6/ S6. <z o g @ = QvVOINN Z LL] 3|2 5
F | ; oI [\ TR L : o §5: 3
[(ATT] o
> v_._m_S._m__lMWN NRETARE 79 vey w.ﬁ_vmm 3YNLSION OLNY ¥l €l ~ 0|z |= w
« V8. S8/ - 201 ® ® Qi . ©
QX 1H 1HMW/NY4 1o < @ o - 2
i o Ly (VoY1) NHO v ary sL 8 |y |4
/ €# ¥3INNg T =¥ =< I 4
= NIAOHd e AN [ = Y.y z < o |5 %) AMn
ONIYIZ - X ¥3INENG I * W /7 avoINN XNV @ z
NOILINOI W @ nig @ s X5 8S o |~ |© a)
0z 8 tsue <2 ¥ 9 N D7) T ST |w
LHM > E S «© (v P Nus/ P e S| |5y
by L4 oz vOVINES = Y (Vorl) OIA S5|18|%| |2
9/ © M O + - @) 1 ONIGvYOINN G¥y \Els 8oV w v ﬂ
* onid N _ a NIVD (VOPL) OIA ws N_ 4,m 3
NOILINDI ¥3L3IWLIOA Oa \t 8z11 Ss¥ CZQTO
= w== ©
M AV IV LN ('VO ¥1) LHM 1 Nag — Tol20od m
M X
© 3 1294 S8 ] | eepm— 1474 R hzl2gek =
= 17 9t e as HTHERE
n1g / (vorl) g (Vor M8 [ —a— N3 §=532> 5
%%M___\,_/_OV_VA 3 8.2 T Q0vz-ame oy S9 > = 5285
©9 Qs 3AIYA YOLOW 0 o on Ho a"| o°z
™~ W ©Q a33dS 37aVIdVA N1g/13A —_— O < o
« 1d40S S6l d OIA Olm|<|
S8l
o= TUIM NOILING) \4 @ S| Twna CTEVIEN SN - = 3
Gl - 14
* ANV lhwnid Y o T NO @vOINN @ = M B
362 NdO ® 2
€# daNdNg ¥3aNdng O|@|O @m
1O4d1INOD oL »19/a3y
JNVTA o) St/ NOLLY¥3dO
= . avoNn
gn c/ 9MS
M19/a3 M19/a3d
0% veL se/ L=
o2 Y
¢# JdaNdng
- o ) €2l
= - /V‘ > Yanung
ONIHId a m_
NOILINOI % w a3y
6111 B ( 2) u - 5 0x -
a3d/13A 11— A o= 24 m nQ naQ
Vi L/ 9 8o Oy D Z ~ 23
o © o
¥ ond H ]
NOILINOI o R - 13s3y
- m d3aNdNg
Ty o AV TNV
ol (8) gg| =z [ vMS
N~ W < M
-
A S V a3y X @ oN ®»Q
(NOILINOI) a) gz. no 20 on ~ o
w = L
cddINX W A 14 v )2 T x
<3 = ON
w ——
m AUVININON
— e 0N
SOSNIS ~ JHIM NOILINOI \4 @ 0L Trmas Ava 82 —
m -
¥ 3w ITTVEN VoL @ o T =
302 INao T T
Z# Jd3aNdNg H¥3INANg _O|@|O_ @ W
TOH1INOD ¢o4 O._.* Q3ddrdL O
TOYLNOD o
dINV14 o 13ANY8 | [og ANV e
n> V89
3 19 -
> 1383y | [1FA/NuE 13A/NYE - T
V.9 S/9 <2 NS
a/ 69 — Wm =% — = 03sGl
W) OINT3A OINT3A |_| o @ AVTR SSVdAg
= AN V69 S69
ONIXIA — [ a X vy g = A AA
O @
NOLLIND) ol I8M3A
[ap]
8LL1 1HM A 4 v E AV13d Y313 INOH AV13d vee 2 0 AV -
NYg/13A | H¥3aNYNg N_\/_ JF4NLVHIdNTL el < T
va MQ @ mv._ @V._ mwo_%%%m m F n_u_u M W
>
¥ on1d . ON LHM/OIA
= s M1913A M1813A S Srara _O|_| She
R -
0 m a gsg 1H — l#¥3NYNG 85t s5¢ ve
83 m X NIAO¥d ON
L - d3aNdng
L o C“_l0 —~— OIA
m Nd4g 99 Ndd g eelt I
(NOILINDI) o W V99 S99 ¢ 0o ovn Ol ENTRETR FAS @ m
¢ddINX 8 3 A 14 v — = Pxﬁmmm_m —_— _ S76 -
p= a ; 0_ : @ oN o -
_ 1S | ¢ _ b m _
B | I _
— o v Y
SOSNIS ~ JHIM NOILINOI ¥ @ L&) e Ava S T = -
EN\AE! LHMW/NYE V9 o 0 om 1
¥ o _\w/ — © | TYN¥3LX3 YNOILO | ul \O MEL - - m
> >
L# d3INANg H3NYNG HOLIMS og -
d3aNdNg 1HW A3 o
JOY1INOD 104 oL ¥ oS 90V o
JAVT4 EMS = avolxnvy Q
S 9S N
N1g/13A % <
N =
S62 - = - - = < W SOV |,
N3AO¥d NIAOYd N3AO¥d NIAOYd > AV w
Fm - v# NV4d €# NVd ¢# NVd L# NV4 OIA m_ avol m
— &%wwmo OIA S82 e oL a3y s/¢ e el e rHL e e @) mm &_
T3A/OIN o —1 1 L j NEOS9e I |_wwm>N > Auw
S0e__| SINves o7 v# HOSN3S lC S# YOSN3S 9c Z# YOSN3S G2 L# YOSN3S =
w__,_q 7“<n_ \W/ w__/_x 7“<n_ > w__,_q 7“<n_ > m__,“\ 7“<n_ LINoYD _m )
AL3I4AVS —
0 @ OIA el T ® n_m_w_/N\m_m_m el Tw ® NYO 9¢ NYO &S al T ® ._m_>/MN\ RETN Ol em ? ZL1 %W wz_o<%4‘
38z 4.2 EVE 492 392 45z 352 5 NIV
TIA/OIA YSV % €SV % CSV % LSV % @ @ 9z11
r ' TIAMTE
6 —raran T3ANYE ave > 16¢ . o
vee 535 08 STV Y44 — P
e AVI3d 398Nd » 6€
D vadl wx| B[ 1EANuE < ° A
i - - - -13aNug] dZ[gZ| S \ OIA N z MO : J3ANE T3ANE
S T T T ove o & NEER > & 68 veE
= T s€z / \ o+—f —1o
= _ v _ v 5o — OIA Al \N =
nM C_ a8l
(INOZ-Z3 MOTLYM) —_— X = M
JOHLNOD = 5 @ °X
dNILANNATd S - 0 | ¥ W X )
=4 [a) —®
M 101 =2 Q3 = = t (‘WOW) o Al ® o HOLIMS o
A | N |Iﬂ| m_lw © 2 o v = H3INILNVA 10 W HIWIL NV4 0 HINLNVA _ |tavis Ny 440 > "o @ avor >
aly WHO 00t 05 — 05 — 3 — — NO/AQV3Y
Soonas (D) (66 | — <3 8dl ol | |f2 2al wol | %8 9dl 2@l |— T o — SMS 0
ENITINERTET] \ > N > o - 2 5 ez % g¢ ON
WNN3d T3A SETN SETN € NIVEO MO/ HOIH g
¢SL Sy a® & LHMM1E rov ree eov ez cov o€z Al sse
* / \\ NA/0IA HOLIMS L
5] e @ @ e K v# NV4 €# Nv4 Z#NV4 L# NV4 vee Z >>m
a3y ¥S €S ¢S LS x| Ino aso|
09 \H) (" (@S 8G OIA z
ng/Ngg e . asl @ waor 1
N1g/NYg S09 . N19/0IA O
oo | Armau ) O | @Q+=Ls T WUGIAT T T T T T T T T LT T Tttt LG 8L—5mn
(a1y WHO 001) ' Vol T TaAT Vol ' S8l
7l Ll ¢ - HOSN3S - 1 NIVHO
CI_ _IO X Z 1IN HOIH - 1A == LLL D
% Q oXe) WNN3Td 1t_>__._ e . OINI3A 3 3
N AN 1 ~
@V._ © - a mml_l ng HOH 0L . S/l w a
°l ~ €l SSl 611 CREDN Ll >
1HM/NYd M19/a3d M19/a3y L LHMW/OIA
<§\ 9] . [z9 Sel gel Sol 91 e V.l
< @
0] i) > 13A
wg 29 N19/0IA ng 371 02
©Fx arl VSl 0
N/YO0LYY8ZLIN MH T m < t_\\,r_w_._mw__._ g — @] AVI3ENOLLVIOS! (vorl) Mg
HOLOW ¢ > 10} (dva3d) N3 1114 192 dc¢
ONILVYINAON rn_/_L m mv_ A v * NIVHD MO
~ 1INOYd
O e aN3 HOLONW OLMS
@ @ = s *ZZN_O MO — MA)
6/MS I - o
4L/ < — =
D W W mm_@,mn_ D
@ © <D e “ L1 (M = <
- o)
- THM g N&Io > Q
T _ k LHMAIE g <8
1€ N
X
A € LHM/ME Mg o
Se /
Mg M1d
3¢ 3¢ —0 on nw ON 7
NYO [ me— Mg 40153
N0 Sv d S¢
av = , — \
I W m_\m,_m% 440 5
v NNY
Io:\sm* ™ x - o HoLIMS x dOLS AONIOYINT m
g a3aLvNLoVv VO ) NaMOd o LMS
gcl M18/a3y 0 r
e m_mﬁ_m N1g/13A @ 6l n1a/13A HOLIMS ¥3MOd = mmﬂﬂwm_wk L
— ay ON 361 S61 LM\S T sisw
1INJdID AL3AVS m (AINO STVNINY3L W M
AV13d SSVdAd O
A m = 02 8MS W3LSAS IV m_/o(ww_m.__.oDM_o_m_v ._<m_5m_zT\ N1 woz) o PR
_mm_ - Z A18/a3d a3Llviosi (vozl) LH N&9 T x
- L2 0¢ - x va O o @
- - SavoTy¥3A0 O =
' l34vs S = _ T3aA _ _ - - <o - ¥3LYVLS N4 ) g o — W NI N (@)
XNV — 29 — — — — —_ — © .
NP 12 @S suw €S ¢S MOTHYIAO  HOLINOW I T & o RN ¢l Aa/a3d = W <2 lal & mN -
Z 1O ,8L1 ®a 82  LsnvHxa JOYVHOSIA 1104¥a33d pavLS < oS @ = L
N S 29 o8 z YONNvOY s ™ T2 O 83 308NOS WO¥A A
2l =z w 911(9 - NYO o '
N Sl £ .- ~ 117 ‘o<ﬂ 3ovg m._.w_.wr Zw_*m_._.._ o g [c6 82 o6 ¥ g, G6 ¥ g/ G6 U gy 9 o O 4 1HM L. L. rmOn_v
6 Q yi didL didL didL didL . ('vozL) Mg » ‘
S 13A zm_wm_ V. 2|96 nsco 22|AFHG6 nado /7{AIV[G6 nado LZ]ATH[I6 naso LZ|NEO NHO e A1 eg[AFdpe 4 1 o |aTY| pe 4 1 eg AT T 41 e . ol !
= E Q 36 3 6 V8 T3s 00 035 09 % S 99 GS 89 Vo 34 as 08 1S | Vv aguamod AV HINYNG lef\f\f\l%W S T
SLINA 13A AVI3Y zwﬂ.ﬂm_a = IM G
46 MOTFHINO g NO AV13@ LH ATNO
1SNVYHX3 1S 39NYHOSIC NQ|_|
' €dl HOLINOW HIWHOASNVL NO Sd3AYEd,
L 11090334 SNOILONYLSNI 335 AG/S
SNOILdO 40 30V1d NI d3d33N SY d3dsn sd3adinNnr >O®.V '
Z N08E 7
A3TIVLSNI avoNN
SINOILO 4 S S XNV ¢d) 4 VAMG'L
43NN IAOWIY - 8S 1INOYID TOYINOD »
> AOZL OL ]
JOVLIOA INIT
"HINHOISNVHL
D D oSNl |
@
(s)dooa (AINO A0¥Z 80 A802) ('VDZL) Mg
*wwm_oo,q

XOd 1041NOD 3HL
NIHLIM dO0 NO d3LNNOW 1ON
ANV SH43H10 A9 d3dINOdd 39 OL
NOILO310dd LO3INNOODSIA NIVIA

YMO071d NOILNgld1S1d
d3dMOd NIVIN
11







10

11

12

13

14

15

16

10

11

12

13

14

15

16

17

18

19

20

21

22

25

24

25

26

27

28

29

50

31

52

33

34

| B C | D |
006—011957
DCC
SIEMENS
BES7 214—1AG40—0XBO
SE
IN SERIES_ CPU (8 + 6D, 8 + 2D0, 2A
24VDC TO PLC3 PLC?2
DCC BLU_20AWG
CPU = %)
é%u L+ (24VDC)
S
% N WHT-BLU_20AWG
2 HMI ETH P71 M :
GRN_20AWG
o = O
GND GND
IN gEgIES
® TO PLC3 |
L+ (24VDC PWR OUT) |
M © ‘
I
®_ WHT—_BLLJ;EOAWG |
™
DCC YEL_20AWG ‘
1 = %
EE DI a.0 [ |
I
:518 1| :I4 2 i YEL_20AWG @ |:|
2-D9 S10 DI a.1
OVERLOAD
S2
NG _ I
? 3 O YEL _20AWG @E
2-D10 S20 Dl a.2 |
OVERLOAD
S3
:H I:I4 4 O YEL_20AWG @E ‘
2-D10 S30 DI a.3
OVERLOAD |
S4
NG _ I
? 5 O YEL _20AWG @E
2-D10 S40 DI a.4
OVERLOAD
® CﬂS\EE() 6 ' YEL_20AWG 2:
W 35 \/
2-D11 S50 Dl a.5 |
OVERLOAD |
® Cﬂs\% 7 ' YEL_20AWG 2:
W 35 \/
2-D11 S60 DI 0.6
OVERLOAD
° 018\10 8 P YEL _20AWG ®|:| |
W 35 \/
2-D11 S70 Dl a.7 |
OVERLOAD
® Cﬂs\?() 9 ' YEL_20AWG 2: ‘
W 35 \/
2-D12 S80 DI b.0
OVERLOAD |
:DI SI'QD 10 P YEL _20AWG ° :l |
\/
2-615 DS DI b.1
DOOR ™ SWITCH(S)
EL4IC ,I ,I ' YEL_20AWG 2:
¢ OI \/
2-D16 al DI b.2 |
EXHAUST LIMITS |
DO YEL_20AWG
— O o 12 O - o[ - |
2-G16 DO DI b.3
DISCHARGE OVERFLOW
P:RI ?‘é 13 O YEL _20AWG ° :l |
9-P15 FM DI b.4 |
FEEDROLL MONITOR
Q
DI b.5 [ ‘
I
WHT-BLU_20AWG
! 2M © - - —
® Q
LD [ - 1
Q
Al 1 [—] |
VA |
PEééZZ
BLU_20AWG @
3L+
I
®_ . . \II/HEBL_U_EOA\A/G I
3M
OR1
[op———n—mmig(yo =" —
a. )
ORZ\02-89 5
ORN_20AWG \ -
OR3N02 B10
ORN_20AWG -
® 16 - ®
[ =] DQ a.2 NC +
OR4NOZ B10 l
ORN_20AWG -
\Y, 17 = ) @
[ =] DQ a.3 NC +
OR5NOZ B10 l
ORN_20AWG -
N, 18 = Q @
[ =] DQ a.4 NC +
OR6N02 B11
ORN_20AWG -
N, 19 = Q @
[ =] DQ a.5 NC +
OR7NOZ B11
ORN_20AWG -
N, 20 = Q @
[ =] DQ a.6 NC +
ORSNoz B11 l
ORN_20AWG -
| : I@ 21 = Q @
DQ a./ NC +
ORgN 2-B12 l
ORN_20AWG -
N, 22 = Q ®
[ =] DQ b.0 NC +
OR1ONOZ B12 l
ORN_20AWG - |
(Y 23 3 ®
[ =] DQ b.1 N

OvDC

35

56

57

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

6/

63

69

/0

/1

/2

E | F | G | H
006—011954
DCC
SIEMENS
BES7 223—1BL32—0XBO
RACK
SLOT 3
32—PT DIGITAL IN/OUT
<§MVDC 53
o TO PLCe L+ (24VDC)
ﬂl WHT-BLU_20AWG !
m M — — — —?
l—IT—_LU;EOAWG
™
I
¢ O_A<,S.c 24 ,_\ YEL_20AWG ®|:| |
AUX. SAFETY AS DI a.0
*FACTORY BYPASSED*
AU
* 25 O YEL_20AWG ®|:| |
AUX. INTERLOCK UNLOAD AU DI a.1 |
*FIELD INSTALLED*
@ @I_?ISIQE 26 O YEL_20AWG ®|:|
2—-Ab FS DI 0.2
F—STOP
I
@ CJ)_.IGI.I\QD 07 O YEL_20AWG @E I
2-B14 LOM DI a.3
LOW GRAIN MOTOR END
Cr P~ YEL _20AWG
9l lo——26—0 o[ —]
2-F14 LGF DI a.4
LOW GRAIN FILL END I
I
YEL _20AWG
=99 o[ - ]
G%I DI a.b
GRAVITY HIGH
*(OPTIONAL)*
YEL _20AWG
=30 %)
éag DI a.6 [ |
GRAVITY HIGH l
*(OPTIONAL)*
YEL _20AWG
= 31 7)
é{ DI a.7 [ ‘
GRAVITY LOW GRN_ 20AWG
*(OPTIONAL)* /' |
GND
IN SERIES |
GND FROM PLC2
TO PLC4
ﬂT—_BLU;EUAWG
M
® S_IGI_E 32 O YEL_20AWG @‘:l
2-B13 HGL DI b.0
HIGH GRAIN LOW
® CJ)_'_IGIE) 33 O YEL_20AWG 2 |:|
2-B13 HGH DI b.]
HIGH "GRAIN HIGH
® O‘ISEIB'O 34 O YEL_20AWG 2 |:|
72—K15 SR DI b.2
SAMPLE BUTTON
* %)
DI b.3 [
81 —\ YEL_20AWG
—ollo——35—0 o[ —]
2-D9 1| DI b.4
INTERLOCK
82 —\ YEL_20AWG
9l lo——3%—0 o[ —]
2-D10 32| DI b.5
INTERLOC K
83 —\ YEL_20AWG
9l lo——3——0 o[ —]
2-D10 S3| DI b.6
INTERLOC K
84 —\ YEL_20AWG
9l lo——3—0 o[ —]
2-D10 4] DI b.7
INTERLOC K N
\/\
- OR1N02 B13
ORN_20AWG -
e a(
DQ a.0 N %l
OR 1A 02-k7 2|
ORN_20AWG -
| : I@ 40 = Q @
| : |®
DQ a.2 T
| : |®
DQ a.3 T
| : |®
DQ a.4 T
| : |®
DQ a.5 T
| : |®
DQ a.6 T
| : |®
DQ a./ T
| : |®
DQ b.0 T
| : |®
DQ b.1 T
| : |®
DQ b.2 T
| : |®
DQ b.3 T
| : |®
DQ b.4 T
| : |®
DQ b.5 T
| : |®
DQ b.6 T
| : |®
DQ b.7 T

OvVDC

GRN_20AWG

I
I
I
I
I
¢
\A/HT—_BI_U;EOA\//G ‘
I
I
I
I
I
I

GND
IN SERIES
FROM PLC3
TO PLCS

WHT-BLU_20AWG

WHT-BLU_20AWG

WHT-BLU_20AWG

WHT-BLU_20AWG

I | J | K
006-011953
DCC
SIEMENS
BES7 221-1BH32-0XBO
RAC K
SLOT 4
16—PT INPUT
OZ4VDC PLC 4
73
o GND
3
74 2
™
85 YEL_20AWG
75 0| jo—41—0 - o[ - ]
2-D11 S5 DI a.0
INTERLOCK
86 YEL_20AWG
76 ¢—0f lo—42—O = o[ - ]
2-D11 S6l DI a1
INTERLOCK
87 YEL_20AWG
77 ¢—0O| [0—43—O = o[ - ]
2-D11 S7I DI a.2
INTERLOCK
88 YEL_20AWG
78 ¢—0f |I0—44—O = o[ - ]
_ DI a.3
2-D12 S8
INTERLOCK
79
2M
AS1 YEL_20AWG
80 ¢—Of l0—45—0 = o[ — ]
_ DI a.4
2-K13 AS'
AR SWITCH 1
AS2 YEL_20AWG
81 O [0—46—O = o[ - ]
2-N13 AS2 DI a.5
AIR SWITCH 2
ASB YEL_20AWG
82 ¢—O l0o—47—C0O = o[ — ]
2-Q13 AS3 DI a.6
AIR SWITCH 3
AS4 YEL_20AWG
83 ¢—0Of I0—48—O = o[ - ]
_ DI a.7
2-U13 AS4
AIR SWITCH 4 YA
84 ¢
PB€4-
85
3M
|R1 YEL_20AWG
86 ¢—O o 49 - o[ — ]
2-J9 DI b.0
IGNITION
|R2 YEL_20AWG
87 ¢—Ol |0 50 = o[ — ]
2-M9 DI b.1
IGNITION
|R3 YEL_20AWG
88 ¢—O o 51 - o[ — ]
2-Q9 DI b.2
IGNITION
|R4 YEL_20AWG
89 ¢+ |0 52 - o[ — ]
2-T9 Dl b.3
IGNITION
90
4M
|R5 YEL_20AWG
91 +—0l |0 53 - o[ — ]
2_8 DI b.4
PROVEN
|R6 YEL_20AWG
92 ¢+ lo 54 - o[ — ]
2-M8 Dl b.5
PROVEN
|R7 YEL_20AWG
93 ¢+ |0 55 - o[ — ]
2-Q8 Dl b.6
PROVEN
|R8 YEL_20AWG
94 —O| |0 56 = o[ - ]
2_T8 DI b.7
PROVEN
2 OR13
o5 X Ny
T 'I'IIC ]
OR14 15 o g|
96 N Yo— —
- —o( o — —4
| OR15 |
_

OvVDC

98

99

100

101

102

103

104

105

106

107

108

109

110

112

113

114

115

116

117

118

WHT-BLU_20AWG

WHT-BLU_20AWG

LU

GND
IN SERIES
FROM PLCA4
TO PLC6

WHT-BLU_20AWG

- — — — —_—- —_— = =

20AWG

WHT-BLU_20AWG

| M | N
006—-011953
DCC
SIEMENS
6ES7 221—1BH32—0XB0O
RACK
SLOT 5
16—PT INPUT
24VDC PLC5H
O
GRN_20AWG
- GND
=
a ™
|R9 YEL_20AWG
+—ol lo—57 o —]
2209 Dl a.0
SOLENOIDS
|R1 O YEL_20AWG
+—o0l jo—s2 o[ —]
2209 DI a.1
ALARM
\/P YEL_20AWG
+—O [O—59—0 o[ - |
2-515 yp DI a2
LOW POSITION
. O‘ll_PIO 6@ O YEL_20AWG @‘:l
2-S14 p Dl ad
LOW PRESSURE
2M
HP YEL_20AWG
+—O Io—61—0 o[ - |
2-T14 Hp DI a.4
HIGH PRESSURE
P O}/CI:C 62 : YEL_20AWG ®|:|
2-T15 vc DIhas
VALVE CLOSED
® Q
DI 4.6 [ |
Q
1 DI a.7 [—]
\/\
[ ]
PB85
WHT—_B
3M
® Q
DI b.0 [ ]
Q
1 DI b.1 [—]
® Q
DI b.2 [ ]
® Q
DI b.3 [ ]
4M
Q
1 DI b.4 [—]
] Q
DI b.5 [ ]
® Q
DI b.6 [ ]
Q
° DI b.7 [—]

OvVDC

| P ® | R | S | T | U
006—-011956 006—-011955
DCC DCC
SIEMENS SIEMENS
6ES/ 254—-4HE32—-0XBO 6ES/ 231-5PD32—-0XBO0O
RACK 1 RACK 1
SLOT 6 SLOT 7/
6—PT ANALOG IN/OUT 4—PT ANALOG INPUT
PLCH PLC/
I-EEDEEEI_%%CPU BLU_20AWG IN SERIES (DI BLU208VG |
TO PLC7 L+ (24\/DC> FROM PLCE | 4 (24\/DC>
o WHT-BLU_20AWG oL yHT=BLU_20awWG_
M 0VDC M 0VDC
GRN_20AWG oNp GND
o _ FxgmaEE)ILECSS Q | ERN_COAWG 1\ SERIES
GND 0 PLCY GND FROM PLC6
DéC § 3 VI0_20AWG ®|:| o 59 o V10_20AWG ®|:|
OSM Al O+ RTDT-W AIO.M+
WHT-BLU_20AWG \VIO_20AWG
O—— — — - — — —O o = 70 O
Al 0- 0vDC AIO.M— RTDT-R
DE:C 64 Vvid_20AaWG @‘:l Vvid_20awWG ®|:|
0OST Al T+ AlO.1+
| WHT-BLU_20AWG ~ PN RAEREAE e o
AT = 0vDC AlD.1- RTD1-B
%} %]
Al 2+ :l AlT.M+ :l
(M)
Al 2— AlT.M—
DCC
SIGNAL ISOLATOR
1%} 006-010099 7))
Al 5+ :l AlT. 1+ :l
ISO
o WHT-BLU_20AWG /A; o
Al 3— oOVDC AlT.1=
VIO_20AWG
(Y 65 = |— ®| : I
OM Al2 M+
VIO_20AWG
N 66 = |+ )
:l AO O Al2.M—
(M) (7))
™ Al2 .1+ :l
2—Q2 VIO_20AWG
(M) —0+ (M)
KB P2
2—Q3
:'_68 VIO_20AWG 0— A|3 M+ @E
KB F-— :
o BLU_20AWG | o
24VDC __ AlS M=
(7))
AlS. 1+ :l
(M)
Al3.1—
006—011952
DCC
SIEMENS
6ES/ 241-1CH32—-0XBO
RACK 1
SLOT 1
RS485 COMM MODULE
PLC1
o DB 9/BRN
GND /
/GRY
Y
I e e 7
/RED
(\
[ = Jor== 7
()
GND
WATLOW
Q
o (2=
()
[ =8| s
Q
=
()
GND SHELL
TERMINAL LOCATION
LOCATED IN
ESC AND DCC
LOCATED IN
DCC ONLY
DRAWN BY: TITLE:
AJ Lantzer
D E L Ux MoisturelLink GX USA Start 2021
DATE: Centisnnons Flew GRAIN DRYERS

1270172020

LET

DESCRIPTION

DATE

REVISIONS

CHECKED BY:

PROJECT:

TEMPLATE

DRAWING NO.

200-012198

REV. | 0 | sHEETNO. |

1 |oF[ 2







A | B | C | D | E | F | G | H | I | J | K | L | M | N | 0 | P | Q | R | S | T | U
DCC
Pl%%CAII 380V /480V/575V DC DR‘\/E
1 r————————- 1 KB
@ | L 2 | L 2 L 2 L 2 L 4 L 4 L 4 L 4 L 4 /—
| | P1
| |
| |
1—112
®; - . | ¢ : ’ : ’ : ’ : ’ : ’ : ’ : ’ : VI0_20VG
o | | [ }—67 - P2
| | ISO O+
| |
(®), | ¢ : | ¢ ¢ ¢ ’ ¢ ¢ ’ ¢ ¢ ’ ¢ ¢ ’ ¢ ¢ ’ : : ’ : : ’ : :
| . . | P3 O CBLT2 /WHT S MID GRAIN 100 Q
2 E o RTD1—W ! RED oy
MAIN DISCONNECT PROTECTION | = A} | RTDT
TO BE PROVIDED BY OTHERS | ¥ Y, | O /RED O
AND NOT MOUNTED ON OR WITHIN QJQ QJQ / WH—l—
THE CONTROL BOX : Ej Ej : - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BLK - BRN N~ ORN N~ YEL - BLK - BLK - BLK - BLK - RED N~ VIO - BLK - BLK - BLK RTD1-R
=|"Fusz /BLK
_ GND_LUG N | & d | MOTQ3 RTS?_B 7 Q T
E 3 | £SC £SC £SC £SC £SC £SC £SC £SC ™ LU s
E S ©cps1 /0 o ©CBS2/9 o o CBSFO o o CBS4° o 5 CBSHO o o £BSHO o o ©BS7° o 5 CBSgo o O 108—=tE
E D {—{—A {5 A—A { { { { { { { { (A { { ANAAZ gy
| = 1 ) 2 | Y FAN 1 FAN 2 FAN 3 FAN 4 LOAD AUX. LCRD UNLOA AUX. OAD FEEDRO
ISOLATED NEUTRAL O UUUS O < MOTOR CBLT3/WHT  TEMP 100 Q
3 FROM SOURCE | | xFB3 1 % GND ORN_14AWG O 7 o
(208/230V ONLY> : : é FFQ\:,\;:1 Y - e o B%TD2
/RED
| | O 7 O
_ _ RED
I BLK_14AVG I 1 1 | ESC 1 1 | ESC 1 1 | ESC 1 1 | ESC 1 1 | ESC 1 1 | ESC 1 1 | ESC 1 1 | ESC |1 HBl 68 —=C0AVE e /BLK
. ' M _— _— M _— _— M _— _— M _— _— M _— _— M _— _— M _— _— M _— _— - O 7 N
L J IS0 0 RTD2-B RED
ESC
CB10A
S\MTFQOHVVEPRA[\IEL -<O o - CBLT4/WHT  HIGH LIMT 100 O
g /
SWITCH 2 Q 7 ©
4 SW1 x DCC e e RTD3-W WHT EXT
_ 3 O 98 = L1 /RED RTD3
12(_\\/ 2 BLK_14AWG ] _\I_C 2 BLK_14AWG GIN MOTD4 MOTE4 MOTG4 MOTH4 MOTJ4 MOTK4 MOTM4 MOTN4 KB RT[% . 7 O =D
/ \/ —
I~ T 120V-1 |
_ 3 2 FAN FAN 2 FAN 3 FAN 4 LOAD AUX. LOAD UNLOAD AUX. UNLOAD HT_14ave O PRSI
® 3] pec [ SHTCH PANEL SWTCH PANELL O - RTD3-B RED
- a H_:_Spu & \@/ WHT_16AWG  ~  WHT_16aWG Y~ |
4] E=STOP /\B-A{\ \N/ SXV-IXI/EI_ o GRN_14AWG |
5 POWER GND
>
i.12(§'\3_3 DCC DCC SDI\C/I%
= CBO6BA
o BLK_16AWG o/J\c BLK_16AWG | 1i51 OuUT1 wI—H\/II—D HMI
— 02 GNP G amvePE u 0 4IN—BL-20WG) 1y QUTEREYE b c Py
WHT BLU 20AWG M\WHT_BLU_20AWG BLU_20AWG
— Y OUTI3——RAD— RAD
GND :NWHT_16AWGN =M O%C Ut BLU_P0AWG D A—O
c sonie Senly SELECTIVITY MODULE 24vDC
DCC
ETH
ETHERNET SWITCH
006-012295
FUEL TRAIN
SWITCH PANEL L
— HMI ::] DCC r cv i
SIEMENS HM TERMINALS REIE : MOD MOTOR :
0011939 RADIO d h ETHCBLe by Pw—@ aSExcom Come R RecrTmy - [N AME LONTROL | o—sgrmamia Lo o ||
DCC CPU ETH FCT FC2 FC3 FC4 | P BLU_20AWG |
7 RADIO 006-010059 — — — | O = (X2—-4) |
RAD DIGI WR21 HAS YEL _20AWG YEL _20AWG YEL _20AWG YEL _20AWG | 24VDC |
A TWIST LOCK /2 R 74 R 76 R 78 R Lo WHT16AWG | o |
006-012556 .+ M GOND 2 o 0Ce o 0Ce o 0Ce o 0ee N (x2-8)
Ay sy BARREL ] I % OR12 OR13 OR14 OR15 N BLK teave |
24V+ OV GND P1 P 5 Vg CONNECTOR | 3| 2| 2 z O 1-58 N R 4avs O 1-95 — O 1-96 — O 1-97 — e - L (x2-9) |
= T > > W/BUILT IN & « v YEL _P0AWG O YEL _P0AWG FROM S1 YEL _20AWG FROM Si YEL _20AWG FROM Si 120V=2
_ . 3 o s e i I = 73 R2BNIE oND = 75 ROPNIK  Fol = 77 ROPNIK,  Fea = 79 ROPNIK,  Fea : O go_vinzoavs |, 1) :
g % g = A Y a = 5 <>[ <>[ <>[ <>[ + _
Z | < L 2 > (RED-RAD 1 = = = < | CV+ |
S = N = m - s = O 0 0 0 0 VIO_20AWG | B
i ; z o | BLK-0VDC> T 35 oD g Z Z g : c<v3— 81 (X1-2) :
HMQ\Q z ° j—f’ 5 &I 0vVDC St TO GND St TO GND St TO GND ST | O GRN_L4AWG_ |\ o |
\ FCe FC3 FC4
8 i oVvDC FMI | GND |
HI_T}' ovDC G<-N->D RAD HMI P 1—— D&C BLK_LGAVG o) RN [EROM LRoM | BLK_16AWG E_%‘_l WHT_16AWG |
’__C S A 7152 84VID_80AWG O Fo1 X 7 ls2 —85 VIiO_20AWG : Foo X 7 1s2 86 VvIiO_20AWG O Fo3 X 7 52 87 Vvid_20awWG O : |_|QU|DJ :
0 FRT FR2 FR3 FR4 | SECOND VAPOR |
5 | |
B 120V=3 N ™ SOL2
BLK_14AWG \C> CD)CRC1 e DCC DCC DCC é 5|3 INTDSEARSES N INTDSEARSES N INTDSEARSES g3 g 3 BLK-16AWG : OSOLBLK_mAws o—/\,-c WHT_16AWG ON :
— FLAME CONTROLS FLAME CONTROLS FLAME CONTROLS
99 " - - - _1-I 2=5 98 KDB WHT_16AWG INTDSEARSLES N |DF\C>(53 TERM 2 -\ Iﬂ%g TERM 2 -\ Iﬂ%% TERM 2 -\ I?I%é: l_ J XA_PO_R ______ . J
- WATLOW WATLOW WATLOW FLAME CONTROLS S S S
S ‘/"/E ([))CRCQ ESS1C / TC TC TC O WHTTEEZWQG ,k o s 55 BLK_16AWG S ( )ENO] —91 % 5 | 5 |—ggBLK-1eavs S ( )ENOW —92 % o s gO-BLK-16AVG o ‘Nm —93 % o s g 1-BLK_16AWG - .lm —94 o
3 BLK_16AWG 01-52 e § N - § v § ~ § v §
gl 100 T—————G%D{_%(g 99 S\?C ] g O——g 1 VI0-20mw( B ~y BLK_16AWG| o o g o1 |ng%§ o = ng o = ?Fgg o @ ?Fgﬂcr . IR9 NOT—100
" ESC CV- 120V=2 T NO1—101 NO1—86 NO1-87 NO1-88 NO1-89 EEST O@ WHT _16AWG
° : 8%% >2 > SR Teaws JO A A | 4 9o =R alat—o3 22 o o Yo— Al 4 e ‘ O Al4 950 v © ‘ O
101 &———-0Of |O 100 O e leAVo ] o102 WHT _IN SERIES 7 IGN g IGN2 IGNS IGN4
- | L S\ZJC NC1—9 o K3 O—HT18AWE o AL % INTDSEARLIES ) INTDSEARLIES ) INTDSEARLIES
FSC N FLAME CONTROLS DCC - FLAME CONTROLS FLAME CONTROLS FLAME CONTROLS
| DCC <7 TERM A BLK_16AWG - TERM A CeoM A oM A
| OR4 BLK_16AWG : ()NO1—54 _7 611 97 F%IP < 7 611 \ 7 6|1 \ R \
ll 02 +-____CD'I I@ 101 O ~ ! VIO_20AWG DB 9/BRN o ;ESM ’ ~—— IN SERIES TO TERM 7 ~—— IN SERIES TO TERM 7 ~—— IN SERIES ~—— IN SERIES
| 1-28 S3C NC1-10 O—280 R J3 Y% c O ALL N FC3 0 ALL FC4 0 ALL O ALL
]_O | ESC CV+ FLAME CONTROLS FLAME CONTROLS FLAME CONTROLS FLAME CONTROLS
| CD)CR% S4 TERM 1 TERM 1 TERM 1 TERM 1
C NO1-55
103 *____@{ |.@ 102 O BLK_16AWG i DCC YEL_20AWG GRY
| 1-29 S4C NCI-11 - O0—1 L4 { CA
HL BURNER RUN
I DCC ESC COM
SH
— | OR6 C NO1—75 g -
104 & ——— _@.I I.@ 103 O BLK_16AWG 1 BLU_20AWG /RED | |
| 1-30 S5C NC1-12 — O K4 7 B
24VDC | WHT_16AWG WHT_16AWG WHT_16AWG |
I DCC ESC | |
SO
| OR7 NO1-76 | |
11 105 ¢———-0] | 104 O Sl A Jo—o0 Ot | 110-208WG| O—114I0-20AW6 | | O BLk.1eAWE g9 1 H2 MR O O—BKASAWE g3 my H2 O Bk _leavh 94 my H2 O—=5200 95 my M2 |
| 1-31 S6C NCT=13 - - | IGN N IGN2 IGNXF?2 IGN3 IGNXF3 IGN4 IGNXF4 ,
| DCC FSC RTD2-B RTD3-B | IGNXF 1 |
87 Ll Ll Lt L
| OR8 NO1-77 a[ °X1. XD a[[°%X1 = X2 a[ °x X2 a[°X1 X2
106 ¢———-0f jO 105 O BLK_TeAVE @O@—. VIO 20AWG VI0_208WG : 5 IGNITION 5 IGNITION s IGNTION 3] IGNITION :
| 1239 S7C NC1-14 RT[%—R 110 S1 RTE%jFl 10— %2 - | z|  TRANSFORMER 5|  TRANSFORMER z| TRANSFORMER 5| TRANSFORMER |
o | DCC ESSé) | e e - T - —-———— - - - |
107 L———&Ré 106 Ot ()G | | | | | | | | | |
| .33 S8C NC1-15 O—109=200R O—119—Y10-208WG |, - | | | | SPARK PLUG L, | SPARK PLUG L, | SPARK PLUG L, |
| DCC <z D3 ~— : IGN_CABLE | - | IGN_CABLE | o2 :| | o7 :| IGN_CABLE | >P :| :
_ _ IGN_CABLE _
108 T————?{ 3}? 97 BL“E’AWGF:EP : R | FLAME ROD | "R | FLAME ROD | R | FLAME ROD | R4 | FLAME ROD | :
- | | PR | | FR2 | | FR3 | | | |
| e SAMPLE MOTOR JUNCTION BOX | TTBURNER 1 " TBURNER 2 " TBURNER 3 " TBURNER 4 |
| _&RB BLK 16AWGDCC | AlR %WS'TTCH W YEL _20AWG AlR %WS'ECH z YEL _20AWG AR SAWS|T3CH 3 YEL _20AWG Al SAWS‘TA(EH 4 YEL EOAWGI
_ 109 “———-0l lc goIlME T e - - - -
1-57 FCS :_ SAMPLE MOTOR [o1o-ororae |SAMPLE MOTOR _: : 24<v3DzLU—EUAWG o—45 \ ACS? 0—465—@2 o—47 \ AcS>3 |—0\Eo—48S—A%>4 :
JUNCTION BOX | eurorasT |CONDUIT BOX _ _ _ _
: 016-010091 BE‘?\EIEEEN 016-010092 : | =80 BLU_20AWG =8 BLU_20AWG 1-82 BLU_20AWG 1-83 |
| PG13 | outLetrs [PG13A | | |
. _| | |
|3 GARNER MOTOR END JUNCTION BOX | Q- iTzone (;w/\ ; | | |
| |
___________________ | N | S |
- 1
| HIGH GRAIN HIGH  HIGH GRAN LOW | GARNER FILL END JUNCTION BOX | |
£SC
| 33—og@™o * 32—0 L ___ | O—105-zr] BLK_20AwG] b - |
- | HGH HGL | r L | S7C SAMPLE MOTOR FUSE | MOTH 14 |
| et o =L ver_conws | : O oRal : | | SAMPLE BUTTON/MOIST SENSOR JUNCTION BOX FEEDROLL MONITOR JUCTION BOX FUEL TRAIN SWITCHES
| ‘ | puemiG N UGE s veeoag | | | roT T T T B b R 7 Ny e~ R 7 mo T T N
| O—24v 050 28-0 | O R BRI | | FURDFAST | FEEDROLL CORDFAST | LOW PRESSURE  HIGH PRESSURE |
| | Fl SENSOR | |
4VDC LG GND SAMPLE | CABLE TO | CABLE TO | |
& 1-F4 | | | 016-01009" MONITOR
14 | WOTOR ‘END | | | | MOTOR | | | PJ14 / 'SensoR | | 016-01009) — | | - e N |
SENSOR — .
| : OF=222 04y e 27—0 : | | | LU 5L | : (] : : o > : : LY 7}MZ ' 1-Mé TR :
— ® | - — —
| 4VDC O\C)\ LGM | L 4 : : | O CBUML//WHT NVHT | | (] 5 | | S |
1=F4L veL_zoawe | | | | OSM | | 1 | | S |
LT | | | | : = \ : | LOW POSITION 3|  VALVE CLOSED |
T | CR GRE | I /BLK I o I i YEL_20AWG |
O B | m | VP VC -
| — — | : 0VDC / SAMPLE_ BUTTON : O [ 1 - | : o709 N 0 <e——5—0 :
: : | SB | | FM om0l MONTOR | | VP L veL _20awG 1=M3 24VDC 1-M5 VC |
—1
| | : - JORN | O-24y T 2 ° ® Lo S 340 : : P : e e .
1 B - BLU_20AWG |
O | DOOR SWIICH ~ DOOR SHTCH | | OST ! | 9o 24V 3R & |
YEL_20AWG | | | 1-B9 | TERMINAL [OCATION
ABOVE GRAIN TURNER SECTION : O~2 o< 10 O : | RED | | | LOCATED IN
F—— - 1-B7 DS | O / 5 | | VHT BLU_ 20AWG | ESC AND DCC
| | | | | 24VDC | | O—— — ———p | LOCATED IN
— | EXHAUST LIMITS — EXHAUST LIMITS — EXHAUST LIMITS — EXHAUST LIMITS | | DISCHARGE OVERFLOW | | | | ovDC | DCC ONLY
s sase EL al FL3 FL4 , | BLu_20ms — | | | | |
M SRS SRS 11— | —24V 0<JT 12 O | /GRY . DRAWN BY: TITLE:
| 24vDC 1_Bg FL | B8 DO | O 7 CR | | - |
| - YEL_20AWG | | O | | GND | | | ” | AJ Lantzer
‘ - - - ——————— - | 24VDC | | | | - | D E ._ Ux Moisturelink GX USA Start 2021
IS | | b 4 3 | DATE. |Costinuons Flow GRAIN DRYERS
L . 12/01/2020
DRAWING NO.
CHECKED BY: | ' ROJECT: 9 O O _ 0 1 8 1 9 8
LET DESCRIPTION DATE T E M P I— A T E
REVISTONS Rev.| o [ sHeeTno. [ 2 [oF| 2







________________ GARNER ASSEMBLY ~
ADJUST FOR
HIGHER GRAIN LEVEL
(PADDLE NO MORE THAN
435°)
ADJUST FIOR (o
LOWER GRAIN
LEVEL Qii:
16/3 SJOW
BLACK TO BOTH SWITCHES
WHITE TO TOP SWITCH K
GREEN TO BOTTOM SWITCH
©
o o 0o \° ©
® ®
FACTORY SET
® | | BLUE 16GA . TO FILL
. |° coM = WHEN PADDLE
. L IS AT 10°
_ YELLOW 16GA
NC AL GARNER MOTOR
® ® END CONTROL
L~ BOX
O O ////
TO GARNER
CEEIIEELEI]\;I]ZJIX @ 59 WHITE 16GA
BLACK 16GAl ////fYELLDW 20GA
LA EOGA\\; //,/////' WIRE# 33
WIRE# 24V g GREEN 16GA
BLUE 16GA\\\\\\ <
[ < YELLOW 20GA
WIRE# 32
YELLOW 16GA—f—
YELLOW 20GA [ [\ =WIRE NUT

WIRE#

2/ o

o o
o O o ()]
GARNER MOTOR END JUNCTION BOX |
HIGH GRAIN HIGH HIGH GRAIN LOW
33— e 370
H%ﬁ{ 1-49 I748Z HCL
YEL_20AWG VEL_208WG EMT
;/; ;/;
LOW GRAIN
MOI??NFND
C BLU_20AWG 24\/ 0} 27 C TD LDW |
24vne I_4?YEL_20Ab%M GRAIN TD ESC
__________________ SwIiitCH. . _ _ _ _ _ _ _ _ _ _ _ ____

TEMP/HIGH LIMIT SENSOR BOX

~ RTD2 AND RTD3 ARE LOCATED IN
TEMP AND HIGH LIMIT SENSOR BOX
(400-009304)
AL TEMP 100 Q)
O CBL}/WHT S
RTD2—W WHT
RTD2
O //RED S
RTD2—R RED
BLK 72—99
O [ELR S
RTD2-B / RED
2 HIGH LIMIT 100 Q
O CBLH}/WHT S
RTD3—W WHT
RTDA
o JRED
RTD3-R RED
BLK 2-99
O AL
RTD3-B / RED
_ _EXHAUST LIMIT JUNCTION BOX (GT MODELS) _
TO GARNER
MOTOR END
CONTROL BOX
EXHAUST LIMIT
JUNCTION BOX| L=
(STANDARD ON
ALL GT MDDELS\\| .l
Ki: o VY O YU »
YELLOW 20GA (\\\
TO EXHAUST \ —] AN 4 —] 170 ExHausT
i s g =R
;7bi§ \\\\\§§§-BLUE 20GA
YEL/WHT 20G& — (24VDC TO
YELLOW 20GAKe a O g °J|O ALL GARNER
WIRE# 11 | || | CONTROLSY
L=
TO ESC

ABOVE GRAIN TURNER SECTION

EXHALL:S[W,IMIIS EXI—IAUSLI LIMITS  EXHAUST LIMITS ~ EXHAUST LIMITS
AW

MID GRAIN SENSOR BOX
RTD1 IS LOCATED IN

MID GRAIN SENSOR BOX
CENTER 0OF COLUMN, ABOVE THE HEATDECK

I I

I I

I I

| 3 WIRE |

: o cgmmyWHTchm GRAIN 100 Q

| RTDT-W / RED |
RTD1

e RED :

' RTD1-R WHT

I I

O /BLK o 2-99 |

" RTD1-B WHT

L _ _ _ i ______ _

ThO ESC

yif' TO ESC
TERM. DS i> TERM. 24V DC

DOOR SWITCHDOOR SWITCH
DS2 DS1

PLENUM| !
pOOR |
/ SWITCH:
|
% @ |
|
Z |
©)] |
|
|
|
Olle UoFU :
(@) (@] |
BRDWN\ :
YELLOW 20GA_| Il BLUE :
H BLUE]
WIRE# 10 —\[BLUE |
NUTS |
T——BROWN |
|
BLUE 20GA |l Il |
WIRE# 24V —BLUE |
Q O :
o O
n_- A Cj COOLING|!
DOOR ||
/ SWITCH |,
|
EMT %I @ :
A JOI |
YELLOW 20GA BLUE 20GA |
WIRE# 10 WIRE# 24V :
|
|
|
|
|

YEL _20AWG

O—24 O<0 o0—10—————-O
24VDC 1-B7 DS
- L - . P J
DRAWN BY: TITLE
AJ LANTZER
I E= BL_ U P X | o« ins1alLATION DIAGRAM DP-DPX16GT
DATE: Cosrtisncons Flow GRAIN DRYERS
01/20/2021
DRAWING NO.
CHECKED By: | WROJECT: 9 0 O _ O 1 8 5 4 3
LET DESCRIPTION DATE INSTALLATION
REVISIONS Rev.| o|sHeeTno.| 1 JoF| 1







USE 040-001450 - to fasten ITEM | PART NUMBER | QTY DESCRIPTION
@ TOE GUARDS T0 WALKWAY PLANKS 1 040-001450 28 |SCREW - TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 130 |NUT - WHIZ LOCK - 5/16-18UNC
@0 USE 040-002193 & 040-001460 - to fasten 3 040-001460 22 |NUT - WHIZ LOCK - 3/8-16UNC
~_/ SUPPORTS, BRACKETS & BRACES together.| 4 040-002193 22 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
* 5 040-005321 130 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
L ADDER END giﬁ_ﬁg'sog?\fgkf‘l_o“oc%'ggg‘g%tgggsg‘s_ 6 100-012163 6 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
7 100-012169 5 |WALKWAY SUPPORT-SIDE-ANGLE RAIL
8 100-012170 5 |WALKWAY BRACE-SIDE-ANGLE RAIL
CLOSED END 9 100-012171 4 |WALKWAY BRACKET-20" SIDE-ANGLE RAIL
10 100-012172 10 |WALKWAY MOUNT ANGLE-20" SIDE-ANGLE RAIL
11 100-012175 3 |WALKWAY TOE GUARD-60"-SIDE-ANGLE RAIL
12 100-012176 1 |WALKWAY TOE GUARD-90"-SIDE-ANGLE RAIL
_ 13 100-012177 1 |WALKWAY BRACKET-LADDER END-20" SIDE-ANGLE RAIL
A Y 14 100-012178 1 |WALKWAY BRACKET-CLOSED END-20" SIDE-ANGLE RAIL
\X \ 15 100-012179 1 |HANDRAIL-22"-TOP-ANGLE RAIL
k A\ | 16 100-012180 1 |HANDRAIL-22"-MID-ANGLE RAIL
S U B e e \ " 17 100-012181 1 |HANDRAIL-19"-TOP-ANGLE RAIL
. G e L R Ty 18 100-012182 1 |HANDRAIL-19"-MID-ANGLE RAIL
——c - T Ty | | een e e ——— 19 100-012183 1 |HANDRAIL-90"-TOP-ANGLE RAIL
Ea—————— Sfe=meeceeoblse ) 20 100-012184 1 |HANDRAIL-30"-MID-ANGLE RAIL
! 21 100-012185 3 |HANDRAIL-60"-TOP-ANGLE RAIL
22 100-012186 4 |HANDRAIL-60"-MID-ANGLE RAIL
23 100-012188 6 | WALKWAY PLANK-10" X 60"-ANGLE RAIL
24 100-012189 2 |WALKWAY PLANK-10" X 90"-ANGLE RAIL
25 100-012192 1 |WALKWAY BRACE-LADDER END-ANGLE RAIL
26 100-012193 1 |WALKWAY BRACKET ANGLE-LADDER END-ANGLE RAIL
REFERENCE VIEW 27 300-012174 4 |SUB ASSY-HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL

SCALE 0.046

CORNERS USE TWO 'HANDRAIL-VERTICAL' (6)
SANDWICHED OVER END BRACKETS.

SLIP EACH 'SUB-ASSY-HANDRAIL-VERTICAL' (27)
OVER EACH INTERMEDIATE WALKWAY BRACKET (9).

A s

SCALE 0.218

L o e PR e PR e pge Re PP

[ o e (] [ ] (] @ (] (] [ ] (] [ ] (] 45 (] [ ] (] [ ] (] (] JL (] [ ] (] [ ] (] (] ple (] (] (] [ ] (] [ ] - &

° o |9 > T
2 2R T T T T T T R

MASS: 456.933 PART NO.: 035-012637 - Pg. 1 of 2
DESCRIPTION: KIT-SIDE WALKWAY-20FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.046
DATE: Y DELUX MFG. CO.

ECO# LET DESCRIPTION DATE USED ON: KEARNEY’ NE

TOLERANCE:  DECIMAL £.010  FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




13 USE 040-001450 - to fasten
TOE GUARDS TO WALKWAY PLANKS

: wx o) 5 USE 040-002193 & 040-001460 - to fasten
24 : ' SUPPORTS, BRACKETS & BRACES together.
| USE 040-005321 & 040-001459 to fasten

. _ _ RAILINGS AND ALL OTHER SUPPORTS.
¢ - - 10

23
9
8
7
LADDER END - BELOW
SCALE 0.093
LADDER END - ABOVE
SCALE 0.093 25
26
13 A— —
. P¢covoco oo e ogggogoa.a;é > 2 a - s - a - N o - . . -.. 0y
» - - - - - - Qoeoecvocvco Povocovoceo - a - a - - A
[ XX YY) s - . S 2 L v o0cvoo
flleecee ééo:céaoo ’o‘¢.¢¢¢.o¢:o¢:o° g:oé::: ool Lleece0 ¢.‘°.;.::.:¢:?°°f"ﬁl ‘fo‘?ao’“a“’éoggl I
9cvococ 00000 oed a:::: ¢¢¢,¢,¢,¢°¢‘.¢°°"
COCPCOCCCOCO0O 0
24 10
CLOSED END - ABOVE
A 9 23 SCALE 0.093
. \ \ \ 14
*
1 7
ATTACH BRACE
IN THIS HOLE "
3| 4
_ 7 8
® PO e oo
$ e oo
CLOSED END - BELOW
SCALE 0.093
MASS: 456.933 PART NO.: 035-012637 - Pg. 2 of 2
DESCRIPTION: KIT-SIDE WALKWAY-20FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL.:
INTERMEDIATE - BELOW BRACE DETAIL SCALE: 0.046
SCALE 0.093 SCALE 0.312 DATE: Feb-12-21 D E L UX M FG . CO .
ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE
TOLERANCE: DECIMAL £.010 FRACTION +1/32 ANGLE +£1°  UNLESS OTHERWISE SPECIFIED




[o

T~

SIDE - TOP SLOPE
SCALE 0.062
(REF Pg. 3)

ITEM|PART NUMBER | QTY DESCRIPTION
USE 040-001450 - to fasten
@ TOE GUARDS TO WALKWAY PLANKS 1 040-001450 9 |SCREW -TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 86 |NUT - WHIZ LOCK - 5/16-18UNC
@0 USE 040-002193 & 040-001460 - to fasten 3 040-001460 14 |NUT - WHIZ LOCK - 3/8-16UNC
* __/ SUPPORTS, BRACKETS & BRACES together. 4 040-002193 14 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
5 040-005321 86 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
giﬁﬁg'sog?\fg kﬁfé@;g%gg%gggs%%. 6 100-012157 1 |WALKWAY SUPPORT-LEFT-GARNER & PLENUM-ANGLE RAIL
7 100-012158 3 |WALKWAY BRACE-GARNER & PLENUM-ANGLE RAIL
8 100-012159 1 |WALKWAY BRACKET RIGHT-GARNER & PLENUM-ANGLE RAIL
9 100-012161 4 |WALKWAY MOUNT ANGLE-GARNER/PLENUM-ANGLE RAIL
10 100-012163 8 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
11 100-012172 2 |WALKWAY MOUNT ANGLE-20" SIDE-ANGLE RAIL
12 100-012181 1 |HANDRAIL-19"-TOP-ANGLE RAIL
13 100-012182 1 |HANDRAIL-19"-MID-ANGLE RAIL
14 100-012195 2 |WALKWAY BRACE-TOP SLOPE-SIDE-ANGLE RAIL
15 100-012197 1 |WALKWAY SUPPORT-RIGHT-GARNER & PLENUM-ANGLE RAIL
16 100-012203 1 |WALKWAY BRACKET-24" FRONT/REAR-ANGLE RAIL
17 100-012204 1 |WALKWAY BRACKET-LEFT-24" FRONT/REAR-ANGLE RAIL
18 100-012205 1 |WALKWAY BRACKET-INTER.-20"-TOP SLOPE-ANGLE RAIL
19 100-012206 1 |WALKWAY BRACKET-LEFT-20" TOP SLOPE-ANGLE RAIL
20 100-012207 1 |WALKWAY SUPPORT-LEFT-20" TOP SLOPE-ANGLE RAIL
21 100-012208 1 |WALKWAY BRACKET ANGLE-FRONT/REAR LEFT-ANGLE RAIL
22 100-012209 1 |WALKWAY END CHANNEL-RIGHT-20" TOP SLOPE-ANGLE RAIL
23 100-012210 1 |WALKWAY TOEGUARD-FRONT/REAR-GARNER-ANGLE RAIL
24 100-012211 1 |WALKWAY TOEGUARD-TOP SLOPE-DPX GARNER-ANGLE RAIL
25 100-012212 2  |WALKWAY PLANK-12" X 68.5"-FRONT/REAR-GARNER-ANGLE RAIL
26 100-012213 2 |WALKWAY PLANK-10" X 48"-TOP SLOPE-ANGLE RAIL
27 100-012214 1 |HANDRAIL-68.5"-TOP-FRONT/REAR-GARNER-ANGLE RAIL
28 100-012215 1 |HANDRAIL-68.5"-MID-FRONT/REAR-GARNER-ANGLE RAIL
29 100-012216 1 |HANDRAIL-74.5"-TOP-TOP SLOPE-GARNER-ANGLE RAIL
30 100-012217 1 |HANDRAIL-74.5"-MID-TOP SLOPE-GARNER-ANGLE RAIL
31 040-002739 4 |SCREW TCS HEX 5/16-18UNC X 3/4 ZINC
P ° \
o o o | ] o ® ]
I} [ ] L o
.—
FRONT
SCALE 0.062
(REF. Pg. 2)
MASS: 258.727 PART NO.: 035-012636 - Pg. 1 of 4
DESCRIPTION: KIT-WALKWAY-GARNER-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.078
DATE: DELUX MFG. CO.
ECO# |LET DESCRIPTION DATE USED ON: KEARNEY’ NE

TOLERANCE:

DECIMAL £.010

FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




USE 040-001450 - to fasten
TOE GUARDS TO WALKWAY PLANKS

USE 040-002193 & 040-001460 - to fasten
SUPPORTS, BRACKETS & BRACES together.

USE 040-005321 & 040-001459 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

vy e o 4 e =
e ® a4 ne =

J‘V‘U‘m° AV CAVACAVECAVECAVEC AV FRONT
ODOCOOCOQOYIICOLO0OO00000000
Sl oRoNoRoNoRoNo N HlocRoNoRoNo RN o RONo RN o RGN
ODOO0OO0QOYICOOO0OO0O0O0000 MASS: 258.727 PART NO.: 035-012636 - Pg. 2 of 4
CO0OCCOo0COoOCOollocoCcoOoCcOC0OCOCO DESCRIPTION: KIT-WALKWAY-GARNER-ANGLE RAIL
ODOCO0OOCO0CO0Y]ICOCO0CO00CO000000 MODELED BY: M. LANTZER
COQCO0QCO0QCO|IOCOOCO0QCO00CO000CO0 THICKNESS:
_D_A_D_A_D_A_Q_AL AW a WaWa WAW o WAW o WAW o WAW 2 WA MATERIAL:

ALE: 0.093
C O] DATE DELUX MFG. CO.
ECO# LET DESCRIPTION DATE USED ON_ KEARNEY’ NE
TOLERANCE: DECIMAL £.010 FRACTION £1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




USE 040-001450 - to fasten
TOE GUARDS TO WALKWAY PLANKS

USE 040-002193 & 040-001460 - to fasten
SUPPORTS, BRACKETS & BRACES together.

USE 040-005321 & 040-001459 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

1
) —
SO0 0T o000 i SIDE - TOP SLOPE
SNCRONCROEOROEIREGNCRONORONOR(N [e
O <> O <> O <> O <> O <> O <> O <> ( <> MASS: 258.727 PART NO.: 035-012636 - Pg. 3 of 4
<> O <> O <> O <> O <> O <> e <> O < O thiSDc;TE;Igy KIT-WALKW;T-f:::ZEERF;ANGLE RAIL
D OO0 Q0O OO o0 COoCaqlIC THICKNESS:

pocoococacanacadlq e
| SCALE: DELUX MFG. CO.

ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE

TOLERANCE:  DECIMAL £.010  FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




SCALE 0.046

DRILL ®.281 HOLES AND FASTEN TO
ENDWALL WITH 4 (ITEM 31) 040-002739.

SCALE 0.062

MASS: 258.727 PART NO.: 035-012636 - Pg. 4 of 4
DESCRIPTION: KIT-WALKWAY-GARNER-ANGLE RAIL
SCALE 0.046 MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.078
DATE: Ty DELUX MFG. CO.
ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE
TOLERANCE: DECIMAL £.010 FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




CORNER VERTICAL RAIL DETAIL
SCALE 0.187

DRILL @.281 HOLE AND FASTEN TO

(v
’0

ENDWALL WITH 4 (ITEM 19) 040-002739.

USE 040-001450 - to fasten

TOE GUARDS TO WALKWAY PLANKS

u
S

USE 040-005321 & 040-0014509 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

SE 040-002193 & 040-001460 - to fasten
UPPORTS, BRACKETS & BRACES together.

ITEM| PART NO. |QTY DESCRIPTION
1 040-001450 5 |SCREW - TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 | 37 |NUT - WHIZ LOCK - 5/16-18UNC
3 040-001460 8 |NUT - WHIZ LOCK - 3/8-16UNC
4 040-002193 8 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
5 040-005321 | 37 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
6 100-012157 1 |WALKWAY SUPPORT-LEFT-GARNER & PLENUM-ANGLE RAIL
7 100-012158 2 |WALKWAY BRACE-GARNER & PLENUM-ANGLE RAIL
8 100-012159 1 |WALKWAY BRACKET RIGHT-GARNER & PLENUM-ANGLE RAIL
9 100-012160 1 |WALKWAY BRACKET LEFT-GARNER/PLENUM-ANGLE RAIL
10 | 100-012161 2 |WALKWAY MOUNT ANGLE-GARNER/PLENUM-ANGLE RAIL
11 100-012162 1 |WALKWAY TOEGUARD-FRONT-GARNER/PLENUM-ANGLE RAIL
12 | 100-012163 4 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
13 | 100-012164 1 |HANDRAIL-26.75-TOP-ANGLE RAIL
14 | 100-012165 1 |HANDRAIL-26.75-MID-ANGLE RAIL
15 | 100-012166 1 |HANDRAIL-42"-TOP-ANGLE RAIL
16 | 100-012167 1 |HANDRAIL-42"-MID-ANGLE RAIL
17 | 100-012168 2 |WALKWAY PLANK-12" X 42"-GARNER/PLENUM-ANGLE RAIL
18 | 100-012197 1 |WALKWAY SUPPORT-RIGHT-GARNER & PLENUM-ANGLE RAIL
19 | 040-002739 4 | SCREW TCS HEX 5/16-18UNC X 3/4 ZINC

e
| ]
°

MASS: 117.242 PART NO.: 035-012635
DESCRIPTION: KIT-WALKWAY-PLENUM-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.093

ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE
TOLERANCE: DECIMAL £.010 FRACTION £1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




SCALE 0.125

ATTACH LEFT AND RIGHT SUPPORTS
TO INSIDE OF END SHEET LIPS FIRST.

DRILL @.281 HOLES AND FASTEN TO
ENDWALL WITH 4 (ITEM 19) 040-002739.

MASS: 117.242 PART NO.: 035-012635
DESCRIPTION: KIT-WALKWAY-PLENUM-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.093
DATE: Ty DELUX MFG. CO.

ECO# LET DESCRIPTION DATE USED ON KEARNEY’ NE

TOLERANCE:

DECIMAL +.010  FRACTION £1/32  ANGLE +1°

UNLESS OTHERWISE SPECIFIED




USE 040001450 - to fast ITEM|PART NUMBER | QTY DESCRIPTION
- - 10 1asten
TOE GUARDS TO WALKWAY PLANKS 1 040-001450 34 |SCREW -TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 148 |NUT - WHIZ LOCK - 5/16-18UNC
USE 040-002193 & 040-001460 - to fasten 3 040-001460 26 |NUT - WHIZ LOCK - 3/8-16UNC
SUPPORTS, BRACKETS & BRACES together. 4 040-002193 26 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
USE 040-005321 & 040-001456 to fast 5 040-005321 148 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
- - O 1asten
RAILINGS AND ALL OTHER SUPPORTS. 6 100-012163 6 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
7 100-012169 6 |WALKWAY SUPPORT-SIDE-ANGLE RAIL
8 100-012170 6 |WALKWAY BRACE-SIDE-ANGLE RAIL
LADDER END 9 100-012171 5 |WALKWAY BRACKET-20" SIDE-ANGLE RAIL
10 100-012172 12 |WALKWAY MOUNT ANGLE-20" SIDE-ANGLE RAIL
i - CLOSED END 11 100-012175 4 |WALKWAY TOE GUARD-60"-SIDE-ANGLE RAIL
1% ) b
A 12 100-012176 1 |WALKWAY TOE GUARD-90"-SIDE-ANGLE RAIL
A\ 13 100-012177 1 |WALKWAY BRACKET-LADDER END-20" SIDE-ANGLE RAIL
| = 14 100-012178 1 |WALKWAY BRACKET-CLOSED END-20" SIDE-ANGLE RAIL
v A 15 100-012179 1 |HANDRAIL-22"-TOP-ANGLE RAIL
“..\_ 16 100-012180 1 |HANDRAIL-22"-MID-ANGLE RAIL
) e e Y N { 17 100-012181 1 |HANDRAIL-19"-TOP-ANGLE RAIL
e e i S iy B i i i st TGS IS i R S N ST 18 100-012182 1 |HANDRAIL-19"-MID-ANGLE RAIL
""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" 19 100-012183 1 |HANDRAIL-90"-TOP-ANGLE RAIL
20 100-012184 1 |HANDRAIL-30"-MID-ANGLE RAIL
21 100-012185 4 |HANDRAIL-60"-TOP-ANGLE RAIL
22 100-012186 5 |HANDRAIL-60"-MID-ANGLE RAIL
23 100-012188 8 |WALKWAY PLANK-10" X 60"-ANGLE RAIL
REE RN Ve 24 100-012189 2 |WALKWAY PLANK-10" X 90"-ANGLE RAIL
' 25 100-012192 1 |WALKWAY BRACE-LADDER END-ANGLE RAIL
26 100-012193 1 |WALKWAY BRACKET ANGLE-LADDER END-ANGLE RAIL
CORNERS USE TWO 'HANDRAIL-VERTICAL' (6) @ 27 300-012174 5 |SUB ASSY-HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
SANDWICHED OVER END BRACKETS.
SLIP EACH 'SUB-ASSY-HANDRAIL-VERTICAL' (27)
OVER EACH INTERMEDIATE WALKWAY BRACKET (9).
0 ® @ ﬂ i @\ 0
1 T 17 I 9
J L o / \*. po 3 O |
4 L o e PR e PR e PR e PR e pae P
% [ o e (] (] o pPlqe (] (] (] (] (] (] pl e (] (] [ ] (] (] (] pl e (] (] (] (] (] (] pl e [ (] [ ] (] [ ] [ ple (] [ ] (] [ ] [ (] P
b b ° o |9 P po
o X T X T X T X T X T 9 T T
MASS: 543.569 PART NO.: 035-012638 - Pg. 1 of 2
DESCRIPTION: KIT-SIDE WALKWAY-25FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.046
ECO# |LET DESCRIPTION DATE USED ON: KEARNEY’ NE
TOLERANCE: DECIMAL £.010 FRACTION +1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




13 USE 040-001450 - to fasten
TOE GUARDS TO WALKWAY PLANKS

| *hk 9 5 USE 040-002193 & 040-001460 - to fasten
24 . : SUPPORTS, BRACKETS & BRACES together.

USE 040-005321 & 040-001459 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

A 10
23
9
8
7
LADDER END - BELOW
SCALE 0.093
LADDER END - ABOVE
SCALE 0.093 - 25
13 - L)
) ecocvcoe oococo o¢¢¢o¢°¢.0¢;¢ : °¢; 2 s s . . s s ... . ',. . T
‘foce > < > 0 s 2eP0o0co0c00000c0e oo A s . . . A
Wiz | riresinrss | o) SRR stt it ) st sttett ettitary
= 22209099009 ccos/ ¢¢¢.6¢¢.¢¢0°¢¢¢°¢9¢.¢°;¢¢
eOocovo0e
24 10
CLOSED END - ABOVE
. 5 \\. 2 SCALE 0.093
’ » Q 3 " 14
7
*
1 20FT WALKWAY SHOWN FOR ILLUSTRATION.
REFER TO PAGE 1 FOR FULL VIEW AND PART QUANTITIES.
10

ATTACH BRACE w3 s
IN THIS HOLE ; 5

AR LR S R
AL AR S B S P

CLOSED END - BELOW

SCALE 0.093
MASS: 456.933 PART NO.: 035-012638 - Pg. 2 of 2
DESCRIPTION: KIT-SIDE WALKWAY-25FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:

INTERMEDIATE - BELOW SCALE: 0.046
SCALE 0.093 et DATE: Fob16.21 DELUX MFG. CO.

ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE

TOLERANCE:  DECIMAL £.010  FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




LADDER END

-------

---------
.........

USE 040-001450 - to fast ITEM|PART NUMBER | QTY DESCRIPTION
- - 10 Tastien
TOE GUARDS TO WALKWAY PLANKS 1 040-001450 40 |SCREW -TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 174 |NUT - WHIZ LOCK - 5/16-18UNC
USE 040-002193 & 040-001460 - to fasten 3 040-001460 30 |NUT - WHIZ LOCK - 3/8-16UNC
SUPPORTS, BRACKETS & BRACES together. 4 040-002193 30 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
USE 040-005321 & 040-001456 fo fast 5 040-005321 174 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
- | O 1asten
RAILINGS AND ALL OTHER SUPPORTS. 6 100-012163 6 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
7 100-012169 7  |WALKWAY SUPPORT-SIDE-ANGLE RAIL
CLOSED END 8 100-012170 7 |WALKWAY BRACE-SIDE-ANGLE RAIL
9 100-012171 6 |WALKWAY BRACKET-20" SIDE-ANGLE RAIL
10 100-012172 14 |WALKWAY MOUNT ANGLE-20" SIDE-ANGLE RAIL
11 100-012175 5 |WALKWAY TOE GUARD-60"-SIDE-ANGLE RAIL
12 100-012176 1 |WALKWAY TOE GUARD-90"-SIDE-ANGLE RAIL
13 100-012177 1 |WALKWAY BRACKET-LADDER END-20" SIDE-ANGLE RAIL
14 100-012178 1 |WALKWAY BRACKET-CLOSED END-20" SIDE-ANGLE RAIL
15 100-012179 1 |HANDRAIL-22"-TOP-ANGLE RAIL
TRt IR T STl | P PSSl SR TP 16 100-012180 1 |HANDRAIL-22"-MID-ANGLE RAIL
RSl e eteinitui S Y o g e e P S Ty 17 100-012181 1 |HANDRAIL-19"-TOP-ANGLE RAIL
18 100-012182 1 |HANDRAIL-19"-MID-ANGLE RAIL
19 100-012183 1 |HANDRAIL-90"-TOP-ANGLE RAIL
20 100-012184 1 |HANDRAIL-30"-MID-ANGLE RAIL
21 100-012185 5 |HANDRAIL-60"-TOP-ANGLE RAIL
REZEC'}EE%EO;’EEW 22 100-012186 6 |HANDRAIL-60"-MID-ANGLE RAIL
' 23 100-012188 10 |WALKWAY PLANK-10" X 60"-ANGLE RAIL
24 100-012189 2  |WALKWAY PLANK-10" X 90"-ANGLE RAIL
' ' \ 25 100-012192 1 |WALKWAY BRACE-LADDER END-ANGLE RAIL
CORNERS USE TWO 'HANDRAIL-VERTICAL (6) @ 26 100-012193 1 |WALKWAY BRACKET ANGLE-LADDER END-ANGLE RAIL
SANDWICHED OVER END BRACKETS. 27 300-012174 6 |SUB ASSY-HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
SLIP EACH 'SUB-ASSY-HANDRAIL-VERTICAL' (27)
OVER EACH INTERMEDIATE WALKWAY BRACKET (9).
@ SCALE 0.218
6 ﬁ\ \ \
ho 3 l::
T T e Ly Ly Lae Lae Lae T T n
MASS: 631.361 PART NO.: 035-012639 - Pg. 1 of 2
DESCRIPTION: KIT-SIDE WALKWAY-30FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.040
ECO# |LET DESCRIPTION DATE USED ON: KEARNEY’ NE
TOLERANCE: DECIMAL £.010 FRACTION £1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




13 USE 040-001450 - to fasten
TOE GUARDS TO WALKWAY PLANKS

| *hk 9 5 USE 040-002193 & 040-001460 - to fasten
24 . : SUPPORTS, BRACKETS & BRACES together.

USE 040-005321 & 040-001459 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

A 10
23
9
8
7
LADDER END - BELOW
SCALE 0.093
LADDER END - ABOVE
SCALE 0.093 -~ 25
13 L . &
) l:¢o¢o.¢o o000 oaoaogo;.a;a » Oo;ao. s N . A . . . . . . ',. . . T
‘foo 0 . ) - S .¢ é..¢.?°¢¢¢.¢ ° s a - - A
gy :.°:’¢: a:: ~ ¢¢.° ’0¢¢.¢¢¢°o‘:o¢: o) é:oé: :‘a: o‘¢‘o¢:¢°¢° o" ee ¢.:::Z:::-:¢ : > ::::QI ——— = ~— —~—— == GQ’ I
ad 00000000 o006/ °:,°:.¢:::°oo¢o¢oe¢¢
eOocovo0e
24 10
CLOSED END - ABOVE
A 9 23 SCALE 0.093
\ \ .. \ 14
7
*1 20FT WALKWAY SHOWN FOR ILLUSTRATION.
REFER TO PAGE 1 FOR FULL VIEW AND PART QUANTITIES.
10
ATTACH BRACE
*%
. o : IN THIS HOLE 3) 4 . :
® P9 e oo
L0 O 00
CLOSED END - BELOW
SCALE 0.093
MASS: 456.933 PART NO.: 035-012639 - Pg. 2 of 2
DESCRIPTION: KIT-SIDE WALKWAY-30FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
INTERMEDIATE - BELOW MATERIAL:
SCALE 0.093 SCALE: 0.046
BSRQXEEDOFJQL ECO# |LET DESCRIPTION DATE USED ON: KEARNEY’ NE
TOLERANCE: DECIMAL £.010 FRACTION £1/32 ANGLE +£1°  UNLESS OTHERWISE SPECIFIED




LADDER END

USE 040-001450 - to fasten ITEM | PART NUMBER | QTY DESCRIPTION
@ TOE GUARDS TO WAL KIAY PLANKS 1 040-001450 52 |SCREW - TCS - HEX - 5/16-18UNC X 1/2
2 040-001459 218 |NUT - WHIZ LOCK - 5/16-18UNC
@0 USE 040-002193 & 040-001460 - to fasten 3 040-001460 38 |NUT - WHIZ LOCK - 3/8-16UNC
~_/ SUPPORTS, BRACKETS & BRACES together.| 4 040-002193 38 |BOLT - WHIZ LOCK - 3/8-16UNC X 3/4
USE 040.005321 & 040.001456 (o 1 5 040-005321 218 |BOLT - WHIZ LOCK - 5/16-18UNC X 3/4"
RAILINGS AND ALL OTHER SUF?PaOSI;?I'nS. 6 100-012163 6 |HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
7 100-012169 9 |WALKWAY SUPPORT-SIDE-ANGLE RAIL
8 100-012170 9 |WALKWAY BRACE-SIDE-ANGLE RAIL
9 100-012171 8 |WALKWAY BRACKET-20" SIDE-ANGLE RAIL
CLOSED END 10 100-012172 18 |WALKWAY MOUNT ANGLE-20" SIDE-ANGLE RAIL
11 100-012175 7 |WALKWAY TOE GUARD-60"-SIDE-ANGLE RAIL
12 100-012176 1 |WALKWAY TOE GUARD-90"-SIDE-ANGLE RAIL
13 100-012177 1 |WALKWAY BRACKET-LADDER END-20" SIDE-ANGLE RAIL
14 100-012178 1 |WALKWAY BRACKET-CLOSED END-20" SIDE-ANGLE RAIL
15 100-012179 1 |HANDRAIL-22"-TOP-ANGLE RAIL
16 100-012180 1 |HANDRAIL-22"-MID-ANGLE RAIL
17 100-012181 1 |HANDRAIL-19"-TOP-ANGLE RAIL
18 100-012182 1 |HANDRAIL-19"-MID-ANGLE RAIL
RE';%'}EE%EO;/&LEW 19 100-012183 1 | HANDRAIL-90"-TOP-ANGLE RAIL
' 20 100-012184 1 | HANDRAIL-30"-MID-ANGLE RAIL
21 100-012185 7  |HANDRAIL-60"-TOP-ANGLE RAIL
22 100-012186 8 |HANDRAIL-60"-MID-ANGLE RAIL
CORNERS USE TWO 'HANDRAIL-VERTICAL" (6) 23 100-012188 14 |WALKWAY PLANK-10" X 60"-ANGLE RAIL
SANDWICHED OVER END BRACKETS. 24 100-012189 2 |WALKWAY PLANK-10" X 90"-ANGLE RAIL
| - 25 100-012192 1 |WALKWAY BRACE-LADDER END-ANGLE RAIL
26 100-012193 1 |WALKWAY BRACKET ANGLE-LADDER END-ANGLE RAIL
27 300-012174 8 |SUB ASSY-HANDRAIL-VERTICAL-DP-DPXGT-ANGLE RAIL
SLIP EACH 'SUB-ASSY-HANDRAIL-VERTICAL' (27)
OVER EACH INTERMEDIATE WALKWAY BRACKET (9).
® 0w " @ " G
W SCALE 0.218
! V \ ] [ 2 L] ] [ 2 L] Z LI ] [ 2 L] F i
] [ ] ( po 3 oad

— |

> L o e poe
[ b e ° ° o plde

3 . o |9 P
aike 1T

MASS: 805.789 PART NO.: 035-012640 - Pg. 1 of 2
DESCRIPTION: KIT-SIDE WALKWAY-40FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.046
DATE: Ty DELUX MFG. CO.

ECO# LET DESCRIPTION DATE USED ON KEARNEY’ NE

TOLERANCE:

DECIMAL +.010  FRACTION £1/32  ANGLE +1°

UNLESS OTHERWISE SPECIFIED




TOE GUARDS TO WALKWAY PLANKS

USE 040-002193 & 040-001460 - to fasten
7 SUPPORTS, BRACKETS & BRACES together.

USE 040-005321 & 040-001459 to fasten
RAILINGS AND ALL OTHER SUPPORTS.

_ @ USE 040-001450 - to fasten

@

LADDER END - BELOW

SCALE 0.093
LADDER END - ABOVE
SCALE 0.093
13 A— —
. LY Y o or LS 2 s N - a - a A R . - - . . “\* -
f— Ca— 5 eovocecoc (XY LY CLrr Y » - = = s s s
L] voocococo S - - > = < ?‘6“‘6 ’¢°¢0¢000¢ -
 fpo2ceeces 506 g s o0eesalls S0, cocecocoscos], YrYY ; ——— Soeegoocececececee
®oo0cv0cecocec 000600 s RS peoeo ¢:‘coao¢o¢og'¢¢,;.:’ I
90¢0¢o¢o¢°¢°¢’
24 10
. 9 23
) 3\ . \ CLOSED END - ABOVE
. SCALE 0.093

20FT WALKWAY SHOWN FOR ILLUSTRATION. @
REFER TO PAGE 1 FOR FULL VIEW AND PART QUANTITIES.

*1

ATTACH BRACE

- IN THIS HOLE
LAR B I I > @0
LR I :e s
® P s e s o0
- : : o CLOSED END - BELOW
SCALE 0.093
MASS: 456.933 PART NO.: 035-012640 - Pg. 2 of 2
DESCRIPTION: KIT-SIDE WALKWAY-40FT-ANGLE RAIL
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.046
BRACE DETAIL
INTERMEDIATE - BELOW SCALE 0.312 DATE: Feb-16-21 DELUX M FG ] CO ]
SCALE 0.093 ECO# |LET DESCRIPTION DATE USED ON: KEARNEY, NE
TOLERANCE: DECIMAL £.010 FRACTION +1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




100-006356
SPLICE PLATE-INTERMEDIATE
(WHEN PLENUM DOOR SPLITS SECTIONS)

040-005321
WHIZ LOCK BOLT, 5/16-18UNC X 3/4"

GARNER TO DRYER TOP

-01
SPLICE PLATE-INTERMEDIATE WHIZ LOCK NUT, 5/16-18UNC

\—100 05262 . \ Eﬁﬁ 040-001459

040-001483
WHIZ LOCK BOLT, 3/8-16UNC X 1"

100-005261
SPLICE PLATES-LEFT AND RIGHT

SECTION TO SECTION SIDE ANGLES

RYER END WALL

Ul

PLICE PLATE

s 040-001460
ﬁ WHIZ LOCK NUT, 3/8-16UNC

040-002739
THREAD CUTTING SCREW, 5/16-18UNC X 3/4"

SECTION SPLICES TO END WALLS;
GARNER END WALLS TO DRYER END WALLS

040-005321
WHIZ LOCK BOLT, 5/16-18UNC X 3/4"

DRAG CONVEYOR DISCHARGE
TO DRYER TRANSITION

END WALL / SPLICE PLATE ﬁ 040-001459
SCALE 0.250 WHIZ LOCK NUT, 5/16-18UNC

DRAWN BY

vee | DELUX MFG. CO. ILLUSTRATION
DATE KEARNEY, NE ERECTION
12/28/04 DPX/DPXSL; 4T; 8T; 12T; 16GT
CHKD USED ON:
UPDATE FOR 07/25/12 NEXT ASS'Y:

EXPANDED MODELS
REDRAWN 12/28/04 |SCALE MATL. SHEAR SIZE DRAWING NO.

900-005526

.020
DESCRIPTION DATE ('C' SIZE)
TOLERANCE: _ DECIMAL 010 FRACTION £1/32  ANGLE +1° UNLESS OTHERWISE SPECIFIED




VT, T4 G \PROECTSNIEFICE T M-SHTT

ECN | DATE CHANGE AUTH
OPTIONAL
SLAB EXTENTION LENGTH (L) _
MILLER &
1 1 1} HL E) ”n n gggr‘?sgll_?;rNEcg
0 1/4 5-1 3/4 ANCHOR BOLT ASSEMBUES 51 3/4 10 1/4 Aoy
@ 5-0" CENTERS
] I_»_A
T e ST |
—IW’
] NOTES:
el il S el y i Segpelinpsdiepeliog ¥ weliepeliepeliage e | — 1, "FRONT” INDICATES CONTROL PANEL END
J s el o OF DRYER. E
| | o 2. OPTIONAL SLAB EXTENSION |S FOR COMCRETE [
| | o A R WORK AREA AT CONTROL PANEL END. A ol &
=N _ . -t L % ¢ DRYER MINIMUM LENGTH OF 5 FEET SHOULD BE USED. 1}
[ [l s a] L o}
[ T 2 ] C 2
f)] .
. . t = .
I -
/ <
[
\—b % @
DRYER CHASSIS — A '3 %
PLAN VIEW y IL
g
[§]s &
. €<
Ba
OPTIONAL % 10'-0" Ly
ﬁSLAB EXTENTIONF LENGTH (L) =E 5 012" CTRS z % 2
< # -

: " . 4 @ 18" CTRS. =
= 45 © 12" CTRS # @ 18" CTRS. Z # K&y
. /] i © , | 3,2

-.-—‘—-v{ o a o P * A * M o & . o ;-‘ + o - & o & A 7 ?.D | -f 1 - - - S e ﬁ @ @

. ’\‘\//‘/. /\ \. < -T/;//;//-:/ M =

¥ L] L] L 2 ¥ L] ¥ \ .\ L) » L2 » L ¥ ¥ » .+ L ] » w >/4<\// "‘_ r“lo L l/ {. ﬂ\ .‘ & \ J / n @ @
; ; ™ L_/ . \_‘L " [lﬂ_ff

1 7| (_?‘ N1~ # @ 12" CTRS Y

n g z %:' :——'
45 @ 12" CTRS o |5 19" Ty :
3 S e 44 ® 18" CTRS.
19" TYP.
SECTION B-B SECTION A—A e
_ ET 1 & ;|




HPT X, T 4 LETEA @ \Projecls1 3001670024 23-hichey

FOOTING | CONCRETE REINF.

MODEL MO} pngt (1y| oY, STEEL

BP 3015 12 8.0 26— #5x 9'-6"

DPSL 3520 14—jidx 11'-6"

MSF 31010 26—#4x 5'-0" BENT

MSE_ 41515

DP_4025 17 1.3 36~#5% 9 -6

DPSL 4530 16— #4x 166"

MSE 62520 36—#4x 5'-0" BENT

MSF_ 72525

BP 6030 22 14.7 46—#5% 9'=6"

DPSL 7040 16-#4x 21'-8"
46—#4x 5-0" BENT

DP_7550 27 18.0 56—#5x 9'-6"

DPSL, 8560 16—#4x 26'-6"
56—#4x 5-0" BENT

DP 9045 32 21.3 66—#5x 9'-6"

DPSL 10560 16=#4x 31°-8"
66—#4x 5'—0" BENT

BP 12060 42 28.0 B6—#5x 9-6"

DPSL 14080 16—#4x 41'-6"
86—#4x 5'-0" BENT

NOTES:

QUANTITY CONCRETE SHOWN IN THIS TABLE IS BASED ON

THE NEAT FODTING DIMENSIONS AND IS PROVIDED FOR
INFORMATION ONLY. ACTUAL QUANTITY REQUIRED MAY VARY
BASED ON EXCAVATION DIMENSIONS, OPTIONAL SLAB EXTENSION
AND YIELD OF CONCRETE SUPPLIED.

2!_0!!

BENDING DIAGRAM

FOR #4 REBAR

o

ECN | DATE CHANGE

AUTH

9/30/98 | ADDED MODEL No.s DPSL & MSF

S

MILLER &
ABIOCIATES
CONIULTING

ENGINEERS,
P

SCALE;
PROJECT NO.
130-PI57-002
DATE:
|| JANUARY, 1937

ORANWN BT;
BKS

APFROVED BY:

GENERAL NOTES

THIS FOOTING 1S DESIGNED IN ACCORDANCE WITH THE 1934 UNIFORM BUILDING
CODE. BASIC WIND SPEED IS 80 MPH, EXPOSURE C.

FOOTINGS ARE DESIGNED FOR THE SPECIFIC MODEL NUMBER LISTED WITH A

4 FOOT MAXIMUM LEG EXTENSION.

ANCHORS SHALL BE 5/8" DQUBLE CONE ANCHORS AS MANUFACTURED BY RAWLPLUG
CO. INC. OR EQUAL. HOLES FOR ANCHORS WILL BE DRILLED AFTER DRYER IS SET.
PROVIDE 2°x 2°x 1/4" PLATE WASHERS FOR EACH ANCHOR.

ORYER MUST BE LEVEL ALONG LENGTH AND WIDTH AT ALL TIMES DURING DRYING
PROCESS.

CONCRETE SHALL HAVE A MINIMUM 28 DAY STRENGTH OF 3000 PSI.
REINFORCING STEEL SHALL BE ASTM A615 GRADE 60.

MINIMUM SOIL BEARING CAPACITY SHALL BE 1000 PSF.

S
DRAWNG KO,
{77,021

MEF-ORP-ODRPEL SERIES

FOUNDATION PLAN

TTE:

NEBRASKA

AR

DELUX MFG. CO.
BASE ROAD
KEARBNEY,

DELUX ORAWNG NO-
200-006320

[[FEET o oF 3




.

MR 1Y, 2077 P AEEXA G \Projocls\1 30N 1-7E7—006\DPX~DPXS.~ sht~OLdwg

ECN | DATE CHANGE AUTH ||
OPTIONAL MiLLER &
SLAB EXTENSION LENGTH (L) %E:_‘?’E;LEEEE
P.C. '
13 2 ” H ” an ;?mul}%u:o'
10 1/4 5-1 3/4 ANCHOR BOLT ASSEMBLIES 5-13/4 10 1/4 EXRTA
® 5-0" CENTERS e
;CI:\T;:E;:T&= 1°-0"
A  pteroos_|
DATE:
|_woRL, 2007 |
DRAYN BY:
| — — 0 . e ] APPRO\’EI;J%?:
I = NOTES: DRAWNG ﬁo.
s : N I : =7 T 1. "FRONT” INDICATES CONTROL PANEL END '
I T I | Qo OF DRYER. 4
gl 2. OPTIONAL SLAB EXTENSION IS FOR CONCRETE g o
= ; « 1\'1 . WORK AREA AT CONTROL PANEL END. A Ju
S — — —Higt — —— — —F— ¢ DRYER MINIMUM LENGTH OF 5 FEET SHOULD BE USED. =
& = 3 = o
]
B I e S H o2l 2
[ . - I » . [ » I ) . . N -I:f) o ﬁ
F-
o s S Pl
L gl
/ - g
DRYER CHASSIS A CENERAL NOTES r 4
PLAN VIEW =N
1. THIS FOOTING IS DESIGNED IN ACCORDANCE WITH THE 2004 0
INTERNATIONAL BUILDING CODE.  BASIC WIND SPEED IS 80 MPH, |4 .
¢ DRYER EXPOSURE C. £
50" 5_0" 2. FOOTINGS ARE DESIGNED FOR THE SPECIFIC MODEL NUMBER . &
LISTED WITH A 4 FOOT MAXIMUM LEG EXTENSION. 0
¢ ANCHOR -9 3/8"2-9 3/8" 3. DRYER MUST BE LEVEL ALONG LENGTH AND WIDTH AT ALL Oo %
TS g TIMES DURING DRYING PROCESS. < <
R B — ¢ ANCHOR 4, ggglgRFr;:STlE SHALL HAVE A MINIMUM 28 DAY STRENGTH OF d o
BOLTS & :
e | ;/ FO0TING 5. REINFORCING STEEL SHALL BE ASTM A615 GRADE 60. TS
5|2 6. ANCHOR BOLTS SHALL BE 5/8"x 6” ALL THREAD RODS WITH E 7
Nl i HEX NUT AND WASHER MEETING THE REQUIREMENTS OF ASTM %
GRADE A307. DRILL 3/4"8 x 6" HOLES IN CONCRETE THROUGH DRYER % < 5
[ o | BASE PLATE. USE SIMPSON EPOXY—TIE ADHESIVE OR EQUAL TO o
_ o BOND ANCHOR BOLTS IN CONCRETE. = 2
ol = N o x 6 2.9W x 2.9W 7. MINIMUM SOIL BEARING CAPACITY SHALL BE 1800 PSF. =l @ 3
S WELDED WIRE FABRIC 8. THE 8" REINFORCED SLAB MAY BE EXTENDED BEYOND THE T
g
LIMITS SHOWN FOR ADDITIONAL SERVICE AREA. Q'
44 REBAR
SEE DETAIL B, YA
SHEET 2 (TYP.)
2'—3" 2?_3"
1-7 7/8"—/ \—1'—7 7/8"
SECTION A—A 500006321
SHEET 1 OF g




AR T, 2077 % 1345 Gr\Prajets\1IONLIO-PIG 7+ D0S\DRX-DPXSL—shi—0Z.dng

MODEL NO FOUNDATION | CONCRETE * | #4 x 3-0" | 6" x 6” — 2.9W x 2.9W | 5/8"8 ANCHOR ECN | DATE CHANGE AUTH (I8
"~ | LENGTH (1) (CY)  |BENT REBAR| WELDED WIRE FABRIC BOLTS
DPX 4525 12'—0" 10.0 24 9-8" x 11-6" 16 J‘é:‘%&z
DPXSL 5030 ENGINERRS,
P.C.
DPX 7040 17-0" 141 34 9-6" x 11'-6" 20 Tl
DPXSL 8050 AT AT
gl‘:M-‘IE:'!»'—W—D
DPX 9050 99'-0" 18.3 44 9'—6" x 21'-6" 24 prasCTI0
DPXSL 10060 o
DRAWN BY: y
DPXSL 12560 270" 22.4 54 9'-6" x 26'-6" 28 )
DRAWING NO.
DPX 13575 32'-0" 26.6 64 9'-6" x 31'-6" 32 4
DPXSL 15090 q @
ol U
DPX 180100 42'—0" 34.9 84 9'-6" x 41'-6" 40 fi o«
DPXSL 200120 = %
g,
= 2
< o
n &
2 P
3 (@,
% CONCRETE QUANTITY SHOWN IN THIS TABLE IS BASED ON @
NEAT FOOTING DIMENSIONS AND IS PROVIDED FOR 0]
INFORMATION ONLY. ACTUAL QUANTITY REQUIRED MAY VARY. a Ji
z o %
~
-0 I R LN ug@
b - . goc
" . I J? T
© - (L]
\ i 22
5 \ SELF LEVELING % < 55
> \ Sgllll?NAL CONSTRUCTION TOINT SEALANT 56y
Ted
4 REBAR @ 12" CTRS o
# PROVIDE TRANSVERSE i @ &
\¢\ CONTROL JOINTS AT 12' 0w
I MINIMUM SPACING. YA
’]’-———-6”
DETAIL B CONTROL JOINT
DELUX DRAWNG NO.
900-006321
CEapraare




FEB O, PNT 6 BR0ET  LO\PRAETHNOPHETIN- D

4" MIN.

OPTIONAL

ECN | DATE

"CHANGE

AUTH

MLLER &
ASSOCIATES
CONSULTING

ENGINEERS,

NOTES:

1. "FRONT" INDICATES CONTROL PANEL END

OF DRYER.

2. OPTIONAL SLAB EXTENSION IS FOR CONCRETE

WORK AREA AT CONTRCL PANEL END. A

MINIMUM LENGTH OF 5 FEET SHOULD BE USED.

14'-0"

#4 @ 18" CTRS.
A
Fd

|
L

/#5 @ 12" CTRS.
14

YNNG |

SLAB EXTENTION ~LENGTH (L)
‘_»A
|
014 | 5134 ANCHOR BOLT ASSEMBLIES §-13/4 | 1014
@ 5-0° CENTERS -
— k=
e K T L
| T
<h
— | 3
%] | : _ _ I I% ‘™
z - — -~ ¢ DRYER
T | - RRIEES
. . |
3 N N S S |- IR
— T T T T - %
T
DRYER CHASSIS
}
PLAN VIEW A
OPTIONAL %
SLAB EXTENTION LENGTH (L) =
L
# @ 12" CTRS #+ @ 18" CTRS. =
/[ A ©
\/))‘):_ A & & "4 o ™ " ™ . & A . " al &l » " & = Y 7{27\?" 'b - .
i \ 1 /K\\\\\/gf\\b// "cl\| -c; s:fa;//;/f-:f / |
¥ 2 v L 4 f ¥ L I\ .‘ L 2 ¥ L L 3 L J ¥ . 2 ] '+ L L L 2 AW [op] ‘-\
ol & W4
L3 g n: n &.
45 @ 12" CTRS Sle 12" TYP,
[ap] 8 kN
12" TYP, =
SECTION B-B

?‘ # @ 12° CTRS
o

L~

44 ® 18" CTRS.

SECTION

A-A

SERIES

FOUNDATION PLAN
DPX4T

e

AR BASE ROAD :
KEARNEY, NEBRASKA

DELU2X MFG. CO.

900006322
FET & 1]




MODEL NO.

FOOTING
LENGTH (L)

CONCRETE
C.Y.

REINF.
STEEL

ANCHOR BOLT ASSEMBLIES

CORNER SIDE

DPX4T 5630 12 13.8  126-#5x 136" 4 2

22— p4x 116"

26—#4x 60" BENT

BPX4T 8460 17 18.5 36—#5x 13-6" 4 4

22—#4x 16 -6

36—#4x 68'—0" BENT

DPX4T 11260 22 253 146—#5x 13-8" 4 3

2244y 216"

46-#4x 6'—0" BENT

DPX47 140100 27 3.0 56-#5x 13-6" 4 8

22-#4x 26'-6"

56—#4x 6~0" BENT

DPX4T 16890 32 37.4  166—#5x 136" 4 12

22-#4x 31-6"

66—#4x 60" BENT

DPX4T 224120 | 42 48.2 | 86-#5x 13-6" 4 14

22—#4x 41°-6"

86--#4x 680" BENT

OCT 3, WS Y WARSD  G\P el E - pl O - ahi ey

NOTES:

QUANTITY OF CONCRETE SHOWN IN THIS TABLE IS BASED ON
THE NEAT FOOTING DIMENSIONS AND IS PROVIDED FOR
INFORMATION ONLY. ACTUAL QUANTITY REQUIRED MAY VARY
BASED ON EXCAVATION DIMENSIONS, OPTIONAL SLAB EXTENSION
AND YIELD OF CONCRETE SUPPLIED.

2‘—8"

BENDING DIAGRAM
FOR #4 REBAR

~Ne

ECN

DATE

CHANGE

AUTH

9/30/98 | REVISE MODEL No. w/ DPX4T

MLLER &

ASSOCIATES

CONSULTING
ENCGINEERS,

P.C.

APPROVED BY:
Wt

GENERAL NOTES

THIS FOOTING IS DESIGNED IN ACCORDANCE WiTH THE 1994 UNIFORM BUILDING
CODE. BASIC WIND SPEED 1S 80 MPH, EXPOSURE C.

FOOTINGS ARE DESIGNED FOR THE SPECIFIC MODEL NUMBER LISTED WITH A

4 FOOT MAXIMUM LEG EXTENSION.

ANCHORS SHALL BE 3-3/4" # ANCHOR BOLTS FOR EACH CORNER LEG EXTENSION
AND 2-3/4" ¢ ANCHOR BOLT FOR EACH SIDE LEG EXTENSION. PROVIDE

2" x 2" x 1/4" PLATE WASHER FOR EACH ANCHOR BOLT.

BRYER MUST BE LEVEL ALONG LENGTH AND WIDTH AT ALL TIMES DURING DRYING
PROCESS.

CONCRETE SHALL HAVE A MINIMUM 28 DAY STRENGTH OF 3000 PSI.
REINFORCING STEEL SHALL BE ASTM A615 GRADE 60.

MINIMUM SOIL BEARING CAPACITY SHALL BE 1300 PSF.

DRAMNG NO.
BELS

FOUNDATION PLAN
DPX4AT SERIES

TMLE:

BASE ROAD
NEBRASKA

DELUX MFG. CO.
AR
KEARNEY,

DELUX DRAWNG ND.
300006322

SHEET 2 oF 2




XPHET - SHIY

T T Y

4" MIN.

45 © 12" CTRS :g
[

SECTION B-B

OPTIONAL
SLAB EXTENTION LENGTH (L)
.
01/4" | | 5-13/4 ANCHOR BOLT ASSEMBLIES 5-13/4 | | w14
@ 50" CENTERS
s . T TR s T T s T T TR ST T T T . - o
L ] _li \
| ! o
3 | ' ——-l—ml% = S DRYER
_ | JRENLT = o ¢
+_ | | | o
. . .
B i:_. . o e " T TEIWT _____._...._...._'.. [ S B o
DRYER CHASSIS
PLAN _VIEW A
OPTIONAL g
 SLAB EXTENTION LENGTH (L) .
<
" =
#5 @ 12" CTRS e 181 CTRS. =
[ /Y ©
R Py & & rd i A i - " & a - a2 fal o » A A & a %
AN NN o T
o L3 L J L ] L} .\ \ L] L J w - L J L J * L] '_!_ L J L J L] g\y’\é\{\b“/ .:Ll .E

ECN | DATE CHANGE AUTH
MLLER B
ASSOCIATES
CONSULTING
ENGINEERS,
P.C.
1‘4' = {'-g"
BYS
APFROVED BY:
—
NOTES: =
1. "FRONT" INDICATES CONTROL PANEL END 2
OF DRYER. <
2. OPTIONAL SLAB EXTENSION IS FOR CONCRETE -
WORK AREA AT CONTROL PANEL END. A wl
MINIMUM LENGTH OF & FEET SHOULD BE USED. 1]
T - @
0@
.
b
N - S
R TP %%’7 % @
T 9 5
le Ik
=
g
0ol
goc
16'-0" IEI. &
2
4 @ 18" CTRS. 45 @ 12" CTRS. % % o
/A / 2"
{ - - Tz 2
— 7 — o~ B L E
VAN A<
A ea S %
?‘ # @ 12" CTRS
[ |
44 © 18" CTRS.
SECTION A—A T GG B0

E/'/ R
/I .




CCT A, 1R ¥ ASD L\ Pro et 1101 7 -062 M-shiZdwy

MODEL NO.

FOOTING
LENGTH (L)

CONCRETE
C.Y.

REINF.

ANCHOR BOLT ASSEMBLIES

STEEL

CORNER

SIDE

DPX8T 6440

12°

15.6

26—4#5x 15'—6"

4

2

24—f4x 116"

26—fi4x 6= BENT

DPX8T 12880

22’

28.5

46-4#5% 156"

24— jiax 216"

46—#4x 60" BENT

DPX8T 160120

381

56—45% 156"

24—jiax 31 -6

56— #4x 60" BENT

DPX8T 192120

41.5

66—#5x 15-6"

10

24—fidx 31°—6"

66—#4x 6'—0" BENT

DPX8T 256160

42

54.4

B6—#5x 156"

14

24—#4x 41'-6"

B6—#4x 6'-0" BENT

. NOTES:

QUANTITY OF CONCRETE SHOWN IN THIS TABLE IS BASED ON

THE NEAT FOOTING DIMENSIONS AND IS PROVIDED FOR

INFORMATION ONLY. ACTUAL QUANTITY REQUIRED MAY VARY
BASED ON EXCAVATION DIMENSIONS, OPTIONAL SLAB EXTENSION

AND YIELD OF CONCRETE SUPPLIED.

2’—6"

BENDING DIAGRAM

FOR #4 REBAR

~ o

ECN DATE

CHANGE AUTH

9/30/98| REVISED MODEL No.s w,/ DPX8T
ADDED MODEL No. DPX8T 160120

MLLER &

ASSOCIATES

CONSULTING
EMNCSINEERS,

PRUJECT NDU

GCENERAL NOTES

THIS FOOTING IS DESIGNED IN ACCORDANCE WITH THE 1994 UNIFORM BUILDING
CODE. BASIC WIND SPEED IS 80 MPH, EXPOSURE C.

FOOTINGS ARE DESIGNED FOR THE SPECIFIC MODEL NUMBER LISTED WITH A

4 FOOT MAXIMUM LEG EXTENSION.

ANCHORS SHALL BE 3-3/4" @ ANCHOR BOLTS FOR EACH CORNER LEG EXTENSION
AND 2-3/4" @ ANCHOR BOLT FOR EACH SIDE LEG EXTENSION. PROVIDE

2" x 2 x 1/4" PLATE WASHERS FOR EACH ANCHOR BOLT.

DRYER MUST BE LEVEL ALONG LENGTH AND WIDTH AT ALL TIMES DURING DRYING
PROCESS.

CONCRETE SHALL HAVE A MINIMUM 28 DAY STRENGTH OF 3000 PSIL
REINFORCING STEEL SHALL BE ASTM AG615 GRADE 60

MINIMUM SOIL BEARING CAPACITY SHALL BE 1230 PSF.

DRAMNG NOD,
5H0%

FOUNDATION PLAN
DPEX8T  SERIES

TBTLE:

AR BASE RCAD
KEARNEY, NEBRASKA

DELUX MFG. CO.

OELUX DRAWNG MO.

900006323

SHEET bl o 3




HOV 11, 1997 * 105532 G: \PROKECTS\130P1067\1308HTI0

/— ¢ ANCHOR BOLTS

/— 2% 1/8"% 2'-0" PLATE
/ ¢ ANCHOR BOLTS x :

@ -
12!! 12" - 1I_5ﬂ ?"
! ) .
5:: 5!! _ 10" i 2(:) —
G ANCHOR BOLTS —\ Nl G ANCHOR BOLTS —\ | N 1
— | | —
1‘3/1 6” ¢ HOLES \ 2“)( 1/8“)( 2"‘0" PLATE 13/1 6” ¢ HOLES / \_ 2")( 1/8”)( 2’_0" PLATE
PLATE PLATE
=
N SURFACE OF SURFACE OF
o @ =
Ok
[ % = ] : |
= = 2" x 1/8" x 2'-0" PLATE = 2" x 1/8" x P'-0" PLATE
= 2 TE TO REINFORCING STFEL y TIE TO REINFORCING STEEL
340 x 20" /& g 3/4" ¢ x 2-0" B
ANCHOR BOLTS X B ANCHOR BOLTS E
: E E
- 8 2" x 1/8" x 2—0" PLATE 2" x 1/8" x '-0" PLATE
= B /‘ TIE TO REINFORCING STEEL f TIE 7O  REINFQRCING STEEL
S Ay o W 0 o i o g 0
ELEVATION ELEVATION

SIDE_ANCHOR BOLT ASSEMBLY

CORNER ANCHOR BOLT ASSEMBLY

LUX MFG. CO.

AR BASE ROAD
KEABNEY, NEBRASKA

| CELUX DRAWING NO, 1

MILLER &
ASSOCIATES
CONSULTING

ENGINEERS,

DRAWING NO. |
803

900006327
SHEET 9 OF 4

ANCHORS
DPX4T AND DPXST SERIES



NOV 16, 1087 * 11:01:12 G \PROJECTS\T30P10671 30SHTH

| ECN

.DATE . --. CHANGE

AUTH

MLLER B
ABBOCIATES
CONSULTING

ENGINEERS,
P.C.

13/16 " ¢ HOLE
/_ /

- 13/16" ¢ HOLE FOR BOLTS
‘ / TO CHASSIS.
{1 3/8" 6 HOLE FOR ANCHORS
- 147 - —@/" —
2" 10" 2" ¢ LEG (TR i
13/16” @ HOLE FOR BOLTS TO CHASSIS. | :
| | / 1 3/8" ¢ HOLE FOR ANCHORS BOLTS .
¢ LEG — =l|
Rk | SN P i W
L 1 o™
: | | : f
5" 5’! . . 2’I !_— 5” - 5“ 2}] e
\—(p_ LEG - 14
PLAN PLAN
1/4” PLATE 1/4” PLATE
. s
L \\‘ \
\19_&__
> >
=T, =TI
'_‘::E Bux j’lx 1 /4” —»E 6" 3” 1 /4"
4 STRUCTURAL bo _—6"x 3"
g o TUBE ; ,/ STRUCTURAL
= = ol TUBE -
= =
= =
.
P N
] — / / .

ELEVATION OF

\ 1/4" PLATE

SIDE_LEG EXTENSION

\ 1/4" PLATE

ELEVATION OF

CORNER LEG EXTENSION

\ 1/4” PLATE

PLATE WASHER
NTS

ORAWNG NC.
i

LEG EXTENSION

TME:

APPROYED BY:

DPXa4T AND DPXE8T SERIES

BASE ROAD
KEARNEY, NEBRASKA

DELUX MFG. CO.
AR

900006328

DELUX DRAWING NO.

SED q OF 4




4" MIN.

FIB 07, 00 3 1G0RM  C\Projecta| XN1ID-p167-00T\ 1 2V dwg

ECN | DATE CHANGE AUTH m
OPTIONAL ieema
SLAB EXTENTION LENGTH (L) ' ABGOCIATES
CONBULTING
l_,.A znn:::-zns.
i i
SCALE:
147 = -
10 1/4" 51 3/4” ANCHOR BOLT ASSEMBLIES 51 3/4" 10 1/4” ™ oer-oos
@ 5-0° CENTERS s a0
I APPRO\ﬂJm:'ﬂ
: o o
| 1 14:5
(s @]
‘ NOTES:
il 1 & ety ¢ Sespelieu el i -sreliesivpeiae e | — 1. "FRONT" INDICATES CONTROL PANEL END 2
- | G g = OF DRYER. g
| | g o 2. OPTIONAL SLAB EXTENSION IS FOR CONCRETE i
= | [ | N - - WORK AREA AT CONTROL PANEL END. A p2
] g|| - - - }lE g et - ¢ DRYER MINIMUM LENGTH OF 5 FEET SHOULD BE USED. %
L S
b ) | IR 1
| . - 3 0
- - - - - T— - = m -—..-._ - - - I__. - - - - N] - L
S e L b o I-B@
o q ¢
DRYER CHASSIS 0 %
7 &,
3 B
P 0
PLAN VIEW A , L
D" g
0o b
. . L&
OPTIONAL < 160" 0 %
SLAB EXTENTION LENGTH (L) = L%
p{n]
) ) 23 #4 @ 18" CTRS. 2 % &
#5 @ 12" CTRS #4 @ 18" CIRS. = # @ 12" CTRS. >
o RE>
l = L0
J—— | 2 Py - e Fd R 'Y & 2 a 2 A s /o 1 9 * - . ¥ S ) ) { ! w L] L
NN, Y 7 ST YN - (i Z
Ko ™ (= 1. / AN J el
¥ ¥ ¥ ¥ T ¥ L] X T w ] L] L] ¥ ¥ ¥ s F ¥ ¥ 2N TJ-’ L_/ " .l - - & n @ @
| /4 o 12" CTRSM %
, e — 3 ~
# ©12° CIRS - o= 12" TYP ; |
ES L] e #4 ® 18" CTRS.
12" TYP.
SECTION B-B - SECTION A—A 800~ 007220
ST o 7 |




MODEL NO,

FOOTING
LENGTH (L)

CONCRETE
C.v.

REINF,

ANCHOR BOLT ASSEMBLIES

STEEL

CORNER SIDE

PPX12T 7250

12'

15.6

26— §#5x 15'-6"

4 2

24— #4x 1’6"

26—#4x 6'-0" BENT

DPX12T 10860

17

22.0

36—#5x 156"

24—4i4x 16'-6"

FEN DT, 20004 DR G \Pro ke 13018700012 - Ty

36-—#4x 6'-0" BENT

DPX12T 144100

28.5

46—#5x 15 -6

24— f4x 216"

46—#4x 6’0" BENT

DPX12T 175120

35.1

56—#5x 15 -6

24— {8y 766"

56—#4x 60" BENT

OPX12T 216150

4.5

66—#5x 156"

24—4x 31'—B"

66—#4x 6 ~0" BENT

BPX127_ 288200

54.4

86—#5x 15-6

24— #4x 41'-p"

86— #4x 6'—-0" BENT

NOTES:
QUANTITY OF CONCRETE SHOWN IN THIS TABLE IS BASED ON
THE NEAT FOOTING DIMENSIONS AND IS PROVIDED FOR
INFORMATION ONLY. ACTUAL QUANTITY REQUIRED MAY VARY
BASED ON EXCAVATION DIMENSIONS, ORTIONAL SLAB EXTENSION
AND YIELD OF CONCRETE SUPPLIED.

2’—-—6"

BENDING DIAGRAM

FOR #4 REBAR

SN

ECN DATE

CHANGE AUTH

MUILLER &
ABBOCIATER
CONBULTING

ENGINEERS,
P.C.

GENERAL NOTES

THIS FOOTING IS DESIGNED N ACCORDANCE WITH THE 1994 UNIFORM BUILDING
CODE. BASIC WIND SPEED IS 80 MPH, EXPOSURE C.

FOOTINGS ARE DESIGNED FOR THE SPECIFIC MODEL NUMBER LISTED WITH A

4 FOOT MAXIMUM LEG EXTENSICN,

ANCHORS SHALL BE 3-3/4" ¢ ANCHOR BOLTS FOR EACH CORNER LEG EXTENSION
AND 2-3/4" ¢ ANCHOR B0LT FOR EACH SIDE LEG EXTENSION. PROVIDE

2" x 2" x 1/4" PLATE WASHERS FOR EACH ANCHOR BOLT.

BRYER MUST BE LEVEL ALONG LENGTH AND WIDTH AT ALL TIMES DURING DRYING
PROCESS.

CONCRETE SHALL HAVE A MINIMUM 28 DAY STRENGTH OF 3000 PSI
REINFORCING STEEL SHALL BE ASTM A615 GRADE 60.

MINIMUM SOIL BEARING CAPACITY SHALL BE 1250 PSF.

FOUNDATION PLAN
DEXIET S=ERIES

e

NEBRASKA

BASE ROAD

AR

DELUX MFG. CO.
KEARNEY,

DALY DRAWNG NO,
200007220

SHEET 5 OF 2 ||




FEB 07, 2000 * 11230 Gr'\ProJects\30\130-R167-003\12-T-1.0wy

/ ¢ ANCHOR BOLTS

12" ‘| 12"
5" 5 _
¢ ANCHOR BOLTS \ -
z s s
13/16" @ HOLES —V \ 2"x 1/8"x 2'-0" PLATE

PLATE

SURFACE OF
CONC. FOOTING

/— § ANCHOR BOLTS
/— 2"x 1/8"x 2-0" PLATE

1!_5n 7” _
™~
10" . =
- =
¢ ANCHOR BOLTS —\ ™
_ yﬁ - I
13/16" ¢ HOLES \— 2"x 1/8"x 2'-0" PLATE

PLATE

SURFACE OF
/_ CONC. FOOTING

[t}
=
} o =
f B
S e 6 - - \¥_'o
= =
2" x 1/8" x 2'=0" PLATE = B 2" x 1/8" x P'—0" PLATE
TIE TO' REINFORCING STEEL - : TE TO REINFORCING STEEL
3/4" ¢ x 2-0" HOBAKES
ANCHOR 80LTS ANCHOR BOLTS E |
=1 =]
] R 1 n g E »n " Fal »
2" x 1/8" x 2~0" PLATE - 2 2” x 1/8" x ¥'~0" PLATE
_ [ TIE 70 REINFORCING STEEL = z /_ TE 70 REINFARCING STEEL
o i o ' o 3 T o e}
FLEVATION ELEVATION

SIDE ANCHOR BOLT ASSEMBLY

CORNER ANCHOR BOLT ASSEMBLY

MILLER &
ABSOCIATES
GONBULTING
ERQINEERE,

[ X

APPROYED BY:

[[CRAWNG O
9183

ANCHORS
DPXIET SERIES

TnE:

NEBRASKA

BASE ROAD

AR

DELUX MFG. CO.
KEARBNEY,

OELUX DRAWNG NO.
900-007221

SEET 7 OF







ITEM| PART NUMBER | QTY DESCRIPTION

1 010-010837 1 LIMIT SWITCH - SAFETY - ACCESS DOORS

2 100-010344 2 TOP & BOTTOM-PLENUM & COOLING DOOR-GALV. FRAME
3 100-010345 2 LEFT & RIGHT-PLENUM DOOR-GALV. FRAME

4 100-010353 3 HINGE SUPPORT-PLENUM & COOLING DOOR-GALV. FRAME
5 100-010835 2 CATCH - PLENUM DOOR FRAME W/SWITCH

6 300-010839 1 SUB-ASSY - PLENUM DOOR-GALV. FRAME WITH SWITCH
7 040-005321 26 BOLT - WHIZLOCK HEX - 5/16-18UNC X 3/4

8 040-001459 26 NUT - WHIZLOCK HEX - 5/16-18UNC

9 040-001434 3 BOLT - HEX - 5/16-18UNC X 3/4

10 040-004068 3 NUT - NYLON LOCK - 5/16-18UNC

11 040-001453 2 SCREW - TCS #10-32UNF X 3/4"

]

INSIDE OF DRYER

OUTSIDE OF DRYER

L] ry - -
Q)
\ ) ———
MASS: 18249208.931 PART NO.: 900-010876
DESCRIPTION: ILLUSTRATION-PLENUM DOOR ASSEMBLY W/SAFETY SWITCH
MODELED BY: M. LANTZER
THICKNESS:
MATERIAL:
SCALE: 0.156
DATE NOV-26-14 DELUX MFGI COI
ECO# LET DESCRIPTION DATE USED ON: KEARNEY’ NE

TOLERANCE:

DECIMAL £.010

FRACTION £1/32

ANGLE +1°  UNLESS OTHERWISE SPECIFIED







AMV

Svwv

Svv

SSv

LIQUID
ROPANE

YS

LIQUID PROPANE
250 PSI MAX.
MUST ALSO HAVE
VAPOR DRAW FOR
START-UP. SEE
OWNERS MANUAL.

Cl

VAPORIZER

ALL PIPES AND FITTINGS UP TO VAPOR
REGULATOR (ITEM 6) ARE SCHEDULE 80.

ITEM| SYMBOL DESCRIPTION
1 AMV APPLIANCE MANUAL SHUT-OFF VALVE
2 YS Y-STRAINER
3 SV HYDROSTATIC RELIEF VALVE
4 SSV (6.5, Cl) |SAFETY SHUTOFF VALVE
5 | weonzen TS NG
6 PRV PRESSURE REGULATOR
7 Pl PRESSURE INDICATOR
8 SSV (6.5, Cl) |SAFETY SHUTOFF VALVE
9 IFCV/STP !rNRF,)A\L\J/TEELSQI'VgF?ONTROL VALVE WITH
10 TFV TEST FIRE VALVE
11 BURNER BURNER - (DELUX MFG. CO.)

\BURNER / \BURNER /

BURNER / \BURNER /

PROPANE VAPOR
20 PSI MAX.
DRAWN BY TITLE:
MEL
DELUX MFG- CO- PLUMBING SCHEMATIC
DATE KEARNEY, NE PROPANE-1 THRU 4 BURNER
03/03/15 DP THRU DPX16GT SERIES
. 2015+
CHK'D USED ON:
NEXT ASS'Y:
SCALE MATL. SHEAR SIZE DRAWING NO.
ECO# LET DESCRIPTION DATE 900-01 0902
TOLERANCE: DECIMAL £.010 FRACTION +1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




NATURAL GAS TFV
20 PSI MAX.

OIS

Cl

ITEM SYMBOL DESCRIPTION
1 AMV APPLIANCE MANUAL SHUT-OFF VALVE
2 SSV (6.5, Cl) |SAFETY SHUTOFF VALVE
3 Pl PRESSURE INDICATOR
4 IECV/STP ll'NRF,)AL\J/TEELSOTVgF?ONTROL VALVE WITH
5 TFV TEST FIRE VALVE
6 BURNER BURNER - (DELUX MFG. CO.)

AN A
BURNER / \BURNER /

DRAWN BY

MEL

DATE

03/03/15

DELUX MFG. CO.

KEARNEY, NE

TITLE:

PLUMBING SCHEMATIC
NAT. GAS-1 THRU 4 BURNER
DP THRU DPX16GT SERIES

CHK'D

USED ON:

2015+

NEXT ASS'Y:

SCALE

ECO#

LET

DESCRIPTION

DATE

MATL. SHEAR SIZE

DRAWING NO.
900-010903

TOLERANCE:

DECIMAL +.010

FRACTION £1/32  ANGLE +1°

UNLESS OTHERWISE SPECIFIED




26-3/8

ITEM|PART NUMBER | QTY DESCRIPTION
1 100-010159 2 | ANGLE - FRONT/REAR - DRAG TO MLNK BY-PASS
2 100-010160 2 ANGLE - SIDE - DRAG TO MLNK BY-PASS
3 400-008731 1 ASSY-HEAD-8X10 DRAG-HEAD DISCH
4 400-010113 1 SENSOR BY-PASS CHUTE - MOISTURELINK
— 8 27
oo
-]
o 8 -
° 0
L o o o o )
L I : °
o o o o -
o |
I
|
( ) -
K O —
o o o [ |
C ) ( )

21-13/16
L 22-21/32

NOTES: I
1) THERE IS NO GEARBOX OR MOTOR DISPLAYED
IN MODEL. THIS WILL VARY DEPENDING ON DRYER MODEL.
2) GRAIN OUTLET IS 8" X 8" PRAWN BY TITLE:

JGW
3) ODELS MUS UMu DATE 8X10 DRAG CONVEYOR
LEG SUPPORT OF 24". THIS HOWEVER DOES KEARNEY, NE
NOT TAKE INTO ACCOUNT THE HEIGHT OF HANDLING 03/04/12 TO MOISTURELINK SENSOR
EQUIPMENT THE DRYER IS DISCHARGING INTO. BY-PASS CHUTE

CHK'D USED ON:

4) REFERENCE DRAWING NO. 900-008750 FOR MORE — ASSEMBLY & DIMENSIONS
INFORMATION REGARDING CONVEYOR ASSEMBLY NEXT ASS'Y:
& DIMENSIONING SCALE MATL. SHEAR SIZE DRAWING NO.
5) DRAWING BASED ON STANDARD DRAG DISCHARGE ECO# |LET DESCRIPTION DATE A71 900-010161
EXTENSION LENGTH. TOLERANCE: DECIMAL #+.010 FRACTION £1/32 ANGLE +1° UNLESS OTHERWISE SPECIFIED




AR

26

NOTES:

1) GRAIN OUTLET IS 8" X 8"

2) DRYER MODELS MUST HAVE A MINUMUM

LEG SUPPORT OF 18". THIS HOWEVER DOES

NOT TAKE INTO ACCOUNT THE HEIGHT OF HANDLING
EQUIPMENT THE DRYER IS DISCHARGING INTO.

3) DRAWING BASED ON STANDARD AUGER
EXTENSION LENGTH.

ITEM| PART NUMBER | QTY DESCRIPTION
1 400-010113 1 SENSOR BY-PASS CHUTE - MOISTURELINK
2 400-010114 1 DISCHARGE AUGER TROUGH - MLNK - 2FT
- 3 13-15/16 ﬂ
(@] (@) (@] (@) (@]
(u]
° =
o
8 (n}
|
(-] o
(u]
) (o) (o) )
@)
ﬁ 25-1/8 ﬁ
b
24-3/8
11-5/64
DRAWN BY TITLE:
W I DELUX MFG. CO. ILLUSTRATION
DATE KEARNEY. NE 8" DISCHARGE AUGER
03/04/12 ’ TO MOISTURELINK SENSOR
BY-PASS CHUTE
CHK'D USED ON: ASSEMBLY & DIMENSIONS
NEXT ASS'Y:
SCALE MATL. SHEAR SIZE DRAWING NO.
ECO# |LET DESCRIPTION DATE 187 900-010162

TOLERANCE:

DECIMAL +.010

FRACTION +1/32

ANGLE +1° UNLESS OTHERWISE SPECIFIED




	Cover - Installation & Parts
	Installation
	400-008618
	Sheet 1
	Views
	new_view_20
	new_view_22
	new_view_23
	new_view_24



	400-008624
	Sheet 1
	Views
	new_view_5
	new_view_6
	new_view_8
	new_view_13



	400-008625
	Sheet 1
	Views
	new_view_4



	900-005526
	900-006320
	900-006320 PG.1
	900-006320 PG.2

	900-006321-new
	900-006322
	900-006322 PG.1
	900-006322 PG.2

	900-006323
	900-006323 PG.1
	900-006323 PG.2

	900-006327
	900-006328
	900-007220
	900-007220 PG.1
	900-007220 PG.2

	900-007221
	900-008640
	Sheet 1
	Views
	new_view_6
	new_view_8
	new_view_14
	new_view_17
	new_view_19
	new_view_20



	900-008667
	Sheet 1
	Views
	new_view_5
	new_view_6
	new_view_7
	new_view_8
	new_view_9



	900-009194
	Sheet 1
	Views
	new_view_5
	new_view_6
	new_view_7
	new_view_8
	new_view_9
	new_view_11



	900-010876
	Sheet 1
	Views
	new_view_1
	new_view_3



	900-010902
	Sheet 1

	900-010903
	Sheet 1

	900-010161
	Sheet 1
	Views
	new_view_4
	new_view_5
	new_view_7
	new_view_8



	900-010162
	Sheet 1
	Views
	new_view_5
	new_view_6
	new_view_7
	new_view_8



	900-008667.pdf
	Sheet 1
	Views
	new_view_5
	new_view_6
	new_view_7
	new_view_8
	new_view_9



	900-008640.pdf
	Sheet 1
	Views
	new_view_6
	new_view_8
	new_view_14
	new_view_17
	new_view_19
	new_view_20



	900-010959.pdf
	Sheet 1

	Binder1.pdf
	S-G-DP-1P 2016+
	S-G-MSDP-240V-480V 2016+
	S-G-MSDP-380V 2016+
	S-G-MSDP-575V 2016+
	S-G-DPX-240-480V 2016+
	S-G-DPX-380V 2016+
	S-G-DPX-575V 2016+
	S-G-DPX4T-8T-240-480V 2016+
	S-G-DPX4T-8T-380V 2016+
	S-G-DPX4T-8T-575V 2016+
	S-G-DPX12T-16GT-240-480V 2016+
	S-G-DPX12T-16GT-380V 2016+
	S-G-DPX12T-16GT-575V 2016+
	S-DPX-SL
	S-DPX4T
	S-DPX8T
	S-DPX12T-16GT
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(10FT)
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(15FT)
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(20FT)
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(25FT)
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(30FT)
	SLGR45-MSF-DPSL-DPXSL-DPX4-8-12T-16GT(40FT)
	SLGW-DP-REV1
	SLGW-DPX-REV1
	SLW-10X-REV 1
	SLW-15X-REV 1
	SLW-20X-REV 1
	SLW-25X-REV 1
	SLW-30X-REV 1
	SLW-40X-REV 1

	900-011280.pdf
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�
	ᖰ䉣�

	900-011441.pdf
	Sheet 1
	Views
	new_view_1



	Blank Page
	Blank Page
	Blank Page
	Blank Page
	900-012198.pdf
	SCHEMATICS
	PLC
	COMPONENTS


	035-012637.pdf
	Sheet 1
	Views
	new_view_4
	new_view_15
	new_view_1
	left_2
	right_3


	Sheet 2
	Views
	new_view_9
	new_view_10
	new_view_12
	new_view_13
	new_view_14
	new_view_17
	new_view_11



	035-012636.pdf
	Sheet 1
	Views
	new_view_1
	new_view_4
	new_view_5
	right_6
	left_7


	Sheet 2
	Views
	new_view_13
	new_view_14
	new_view_9
	bottom_11
	right_12


	Sheet 3
	Views
	new_view_19
	new_view_20
	new_view_16
	bottom_17
	right_18


	Sheet 4
	Views
	new_view_23
	new_view_24
	new_view_25



	035-012635.pdf
	Sheet 1
	Views
	new_view_1
	new_view_4
	new_view_5
	new_view_7


	Sheet 2
	Views
	new_view_10



	035-012639.pdf
	Sheet 1
	Views
	new_view_15
	new_view_27
	new_view_28
	left_29
	right_30


	Sheet 2
	Views
	new_view_9
	new_view_10
	new_view_12
	new_view_13
	new_view_14
	new_view_31
	new_view_11



	035-012638.pdf
	Sheet 1
	Views
	new_view_15
	new_view_31
	new_view_32
	left_33
	right_34


	Sheet 2
	Views
	new_view_9
	new_view_10
	new_view_12
	new_view_13
	new_view_14
	new_view_36
	new_view_11



	035-012640.pdf
	Sheet 1
	Views
	new_view_15
	new_view_26
	new_view_16
	left_23
	right_24


	Sheet 2
	Views
	new_view_9
	new_view_10
	new_view_12
	new_view_13
	new_view_14
	new_view_27
	new_view_11



	900-012198.pdf
	SCHEMATICS
	PLC
	COMPONENTS


	900-012543.pdf
	DIAGRAMS
	INSTALLATION DIAGRAM


	Blank Page
	Blank Page

